R-RLPH-11

2020/01/28 Rev(09
™ Roadlab Laboratories {Pty) Ltd
Civil Materials Testing S 427219490701 ¥ materta] Passion.
BBBEE Leve! 1 Contributor @ info@roadlab.co.za } trusted Accuracy.
b Reglstration No: 2011/005423/07 1 Palmiet Road, . Exeelie
ROADLAB VAT No: 4670261080 stikland Industrial, reous nee.
Cape Town ,7530
CLIENT SRK Censulting Engineers
P.0.Box 55291
Northlands
2116
ATTENTION: Danielle du Preez

Tested/Sampled By:

Date Sampled / Received

Date Tested
Sampling Method
Test Method
Project
Test Type
Sampled By
Delivered By
Temp. °C
Laboratory Tester

Environmental Conditions

Remarks / notes
Number of pages

CT802375
#16926
30.08.2021

Client
24.08.2021
24.08.2021

As per client
ASTM D422
Koeberg

Foundation Indicator

Client
Client
25°C
Mr. Jonathan
Sunny
None
39

Special instructions

None

Remarks:

1. Opinions & Interpretations are not included in our scope of works.
2. The samples were subjected to analysis according to test method (SANS) (TMHS5) (DOT) (ASTM).

3. The test results reported relate to the samples tested.
4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may only be reproduced or published in their full context.

Accreditation No.: T0507

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

Page 1 of 1



2020/01/28 Rev09
Roadiab Laboratorles (Pty) Ltd
Civil Materlals Testing +27 21 549 0701 » material Passion.
BBAEE Llaval 1 Contributor Infog@roadiab.co.za % trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road,
DLA VAT No: 4670261090 Stikland industrial, Al L
ROA LAB Cape Tawn ,7530
SRK Consuiting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received :  24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention:  Danielle du Preez
Material Description: Dark Brown Sand + Hornfells Sample Number: 53602
Position: KB46 Liquid Limit - Linear Shrinkage 0.0
Depth: 1.0-15 Plasticity Index NP |Insitu MIC% 28
Sieve % Passing . . . . .
Size(mm) Particle Size Distribution
750 100
83.0 100 = 7
53.0 100 g
37.5 100 50 [
265 100 b
190 90 . =
132 89 g Sl
9.5 86 a m ;
6.7 83 ) Vi
475 79 g o )
2.36 76 § JI'
1.18 74 g 0 ]
0.600 72 2 ]
0.425 69 2 40 ]
0.300 58 - i
0.150 11 5 30 [
0.075 4 |
0.0753 4 20 ] j
0.0532 a ] ;
0.0238 3] 10 — }
0.0069 B Prip - gl ;
0.0049 2 0 V==
0.0034 2 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 i Particle Size (mm)
[%Cay | 1 ] %St | 3 | %Sand | 71 | %Gravet | 25 |
Plasticity Chart 70 Potential Expansiveness
: L W H Very High
A Line ° e i
60 +—w d
60 i [ 1h
50 u
» 50 x m /
£ E “
= 0 > e / /
% 30 § 30
= £ j
2 20 2 20
R A
10 ]
10
0 &
0 20 40 60 80 100 0 &
Liquid Limit 0 10 20 30 40 50 60 70
Clay Percentage L
Remarks: i
1. Opinions & Interpratations are not included in our scope of works. SG 2.560 %V
2. The samples wene subjected to analysis according to test method (SANS) - MrL Snyders
(TMHS) (DOT) (ASTM). e Technical Signatory
3. The test results reported relate to the samples tested. ‘f gé-n;‘%;w
4. Further use of the above information ig not the responsibility or liability of Roadlab. AsscoditationNow 0500 -
5. Documents may only be reproduced or published In their full context.

Compiled By: N. v. d. Westhuizen

Approved By; H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
- Roadlab Laboratories {Pty) Ltd
Civil Materials Testing +27 11 949 0701 % material Passion.
BBBEE Laval 1 Contributor info@rouadlab.co.xra ) trusted Accuracy
Registration No: 2011/005423/07 1 Palmiet Road, e ’
VAT No: 4670261090 Stikland Industrial, el
ROADLAB Cape Town , 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Raceived : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Aftention :  Daniell du Preez
& [ASTM Method D422)
Material Description: Light Brown Sand Sample Number: 53610
Position: KB46 |Liquid Limit - Linear Shrinkage 0
Depth: 9.0-945 IPIasﬁcity Index NP  |insitu M/C% 0.0
Sieve | o oo I
Size{mm) assing Particle Size Distribution
75.0 100 il 8
63.0 100 = 72 el i S
53.0 100 -
375 100 90 ]
265 100 7
19.0 100 o
132 100 | 5 ] i
95 100 2 70 ]
6.7 100 g ]
475 100 8 60 ]
2.36 100 §
1.18 100 g ¥
0.600 97 g ]
0.425 22 g 40 ]
0.300 78 = ]
0.150 % ] 5 30
0.075 4.4 ‘;‘
0.0753 4 20 7
0.0532
0.0238 3 10 i
_F 0.0069 3 S ==
0.0049 2 0 ==
0.0034 2 0.001 0.0 0.1 1 10 100
0.0024 K
0.0014 1 Particle Size (mm)
[ %cCay J 1 | %sik | 3 | %Sand | 96 | %Gravel | ¢ |
Plasticity Chart 70 Potential Expansiveness
H L H Very High
A Line ° e i
60 +—w d
60 I h
50 111
g 50 5 m /
= T 40 - ]
= 40 = / —
& & il
5 30 = 30
= = P
320 % 20
A [
10 ]
10
0 &
1] 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 60 70
9 Clay Percentage I
|Remarks:
1. Opinions & Interpretations are not ingluded in our scope of works. SG 2.560
2. The samples were subjected to analysis according to test method (SANS) r L Snyders
(TMHS5) (DOT) (ASTM). Technical Signatory
3. The test results reported relate to the samples tested. f ﬁl}l.g;-s;
4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may only be reproduced or published in thelr full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11
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2020/01/28 Rev0g
A | . Roadlab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 948 0701 » material Passion.
Lavef 1 Contributor info@roadiab.co.za 3 trusted Accuracy.
Registration No: 2011,/005423/07 # 1 Palmiet Road, » timeous
VAT No: 4670261090 Stikland Industrial, '
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Gusiomer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: Dark Brown Sand Sample Number: 53611
Position: KB46 Liquid Limit - Linear Shrinkage 0
Depth: 125-12.95 Plasticity fndex NP |Insitu M/C% 0.3
e
. % Passing : : s s :
Size(mm) Particle Size Distribution
75.0 100
83.0 100 100 B auNT *he
53.0 100 i
375 100 0 7
28.5 100 [
19.0 100 o X 7
13.2 100 | r
8.5 100 a2
| 67 100 & J.f
475 100 £ 60 J
2.36 100 § |
1.18 100 g 0 7
0.600 99 @ ]
0,425 a5 2 40 ]
0.300 83 E
0.150 56 5 30 i
| 0.075 12.0
0.0753 12 20 ]
~ 0.0532 1 T
0.0238 9 10 AR E——_
0.0069 7 TIam
0.0049 5 0 ===
0.0034 3 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 3 Particle Size (mm)
| %cay | 1 | %sit | 10 | %Sand | 89 | %Gravel | 0 |
Plasticity Chart 20 Poi':lential Expansiveness
A Line L H Very Highl
o e i
60 +—w d e
60 i h
w 50 i 50 :1 /
-] ]
ki E 40 Nl
E' 40 I~ = P / L~
= 30 ‘? 30
k] =
820 2 20 0
P Ay
10 .
10
0
0 20 40 60 80 100 0l
P 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
|Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.556 (#
2. The samples were subjected to analysls acconding to test method (SANS) ~ Mr L Snyders
(TMHS) (DOT) (ASTM). o Technical Signatory
3. The test results reportad relate to the sarmples tested. r-t @r};}%ﬁ§,
4. Further use of the above information is not the responsibifity or liability of Roadlab. Rt clioation N o TOEI%. -
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d.

Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev08 R-RLPH-11

Roadiab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 945 0701 » material Passlon.
BBBEE Leve] 1 Contributor ¢ Info@®roadlab.co.2a » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, 3 timeous !
VAT No: 4670261090 stikland Industrial, Excellance.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926

Attention :  Daniell du Preez

Material Description: Dark Brown Sand Sample Number: 53612
Position: KB46 Liquid Limit - ]Linear Shrinkage 0
Depth: 18.0 - 18.45 Plasticity Index NP linsitu M/C% 0.2
SEte % Passing . 1 . H :
Size(mm) Particle Size Distribution
75.0 100
630 100 ]00 I-—,.—_lfr—- - -—— i — -
53.0 100 |
375 100 90 7
26.5 100 ]
19.0 100 w
13.2 100 E
9.5 00 g8 7 i
8.7 100 g i
75 100 g & ]
2.36 100 :u: 4
1.18 100 g i
0.600 100 @ ]
0.425 100 3§ ¥ ]
0.300 99 -] T
0.150 54 LEJ 30
0.075 5.0 ;
0.0753 5 20 H— ;
0.0532 4 !
0.0238 3 10
0.0069 3 o] |
0.0049 2 0 e
T 0.0034 2 ] 0.001 0.01 0.1 I 10 100
0.0024 1 .
0.0013 7 Particle Size {(mm)
[ %Cay | 1 | %sit | 3 | %Sand | 96 | %Gravel | 0 |
Plasticity Chart 70 Poaentl:l Ex anm\:een:-s:
A Line o N A ry Hig
60 +—w d [+
60 i h
50 [T
% 50 % m /
Z 40 T 40 P
'? 30 ‘E‘ 30
- < i
220 2 20
B B
10 T
10
0@
0 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 60 70
Clay Percentage -
|Remarks: SG 2523 ( Z, A
1. Opinions & Interpretations are not included in our scope of works. " v
2. The samples were sublected to analysls according to test method (SANS) °  MrL Snyders
(TMHS) (DOT) {ASTM). f 2 n as Technical Signatory
3. The test results reported relate to the samples tested. AT ik iy
4. Further use of the above information is not the responsibility or liablity of Roadlab. Amtvoiiation-Now T050L»

5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 1of 1



2020/01/28 RevD2
. Roadlab Laboratories (Pty) Ltd
H
Civil Materials Testing +27 21 849 0701 ¥ matarial Passion.
BBBEE Lavel 1 Contributor nfo@roadiab.co za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road,
VAT No: 4670261090 Stikland Industrisl, ? Simanus Eeosiencr.
ROADLAB Cape Town 7530
SRK Consulting Enginesers Project : Koeberg
Customer : P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Material Description: Dark Brown Sand Sample Number: 53613
Pasition; KB46 Liguid Limit - Linear Shrinkage 0
Depth: 19.95-21.0 Plasticity Index NP |Insitu M/C% 38
Seve | o oo P
Size(mm) | 7 oesng Particle Size Distribution
| 750 100
630 100 100 = - TR O i dw ]
53.0 100 i
375 100 % ]
265 100 ]
19.0 100 w 0 I
132 100 5 ]
9.5 100 s 70 7
6.7 100 ) i
4.75 100 g 6 y
2.36 100 g f
1.18 100 | g 30 ]
0.600 100 n ;
0.425 oo g 4 T
0.300 99 2 i
0.150 56 5 30
0.075 6.0
0.0753 ] 20
0.0532 ] !
0.0238 4 10
—oo089 | 4 | e
0.0048 3 o o= 11l
0.0034 2 1 0.001 0.01 0.1 I 10 100
0.0024 1 ]
"~ 0.0094 1 Particle Size (mm)
[%Cay | 1 | %sSit | 4 | %Sand | 95 | %Gravel | 0 |
Plasticity Chart 70 Potential Ex ansiveness
p L L. H Very High
A Line o e i
60 1w d [
60 I h

w50 50 .

o g m /
k= B 40 s
5 40 B / —
& & ~

5 30 2 30
- - y
= 20 &8 20
- - =

10 —
10
0@
0 20 40 60 80 100 0 ©
P, 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage -y
Remarks: ;
1. Opinions & Interpretations are niot included in our scope of warks. SG 2.566 %
2. The samples were subjected to analysis according to test method (SANS) Mr L Snyders
(TMHS) (DOT) (ASTM). ofe € ] Technical Signatory
3. The test results reported relate to the samples tested. t i;ailqhg_;%
4. Further use of the above information is not the responsibility or liability of Roadtab. P —
5. Documents may only be reproduced or published in their full context.
Campiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Readlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 9450701 » material Passion.
Mt ey T s, A
stration No: m| ,
VAT No: 4670261090 Stikland Industrial, * fmecusCecuimncs.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received : 24.08.2021
U " Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926

Attention:  Daniell du Preez

Material Description: Dark Brown Sand Sample Number: 53614
Paosition: KB46 |Liqu|d Limit - Linear Shrinkage ] 0
IDepth: 22.95-23.90 Plasticity Index NP  |Insitu M/C% | 3
Sieve Passi . R . i . R
Size(mm) | ' Passing Particle Size Distribution
75.0 100 =
830 100 100 TP e et By
| 530 100 ]
375 106 %0 i ,
26.5 100 g ]
19.0 100 | w i
13.2 100 |
95 100 a 1
6.7 100 z ] |
4.75 100 g o ]
2.36 99 g P
118 99 g 50 |
0.600 98 @ |
0.425 - g 4 ]
0.300 95 E ]
0.150 52 g 30
0.075 6.4 i
0.0753 6 20
0.0532 5
0.0238 3 10
0.0069 3 o == ﬁ
0.0049 2 0 =
0.0034 2 0.001 0.01 0.1 | 10 100
0.0024 1 ,
0.0014 R Particle Size (mm)
| %cClay | [ %sit | 4 J %Sand | 94 | %Gravel | 1 |
Plasticity Chart 20 Potential Ex pansiveness
p L L] H Vlery High
A Line o e i
60 {-w o g
60 i h
50 u
5 50 5 m ]
2 E 40 ~“=]
& 2 "
=30 5 30
g - ;
= 20 = 20
R =
10 ]
10
0 &
0 20 40 60 80 100 0
. 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage  —.
Remarks:
1. Opinions & Interpretaticns are not included in our scope of works. SG 2.567 ,%
2. The samplas were subjected to analysis according to test method (SANS) Mr L Snyders
(TMHS) (DOT) {ASTM). Technical Signatory
3. The test resulis reported relate to the samplas fested. ‘t iirm]“as
4. Further use of the above information Is not the responsibility or liability of Roadlab. Becraditation:Now T050L
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev-09 R-RLPH-11

1 Roadlab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 949 0701 3 material Passion.
BBBEE Leve! 1 Contributor info@roadlab.co.za A
Registration No: 2011/005423/07 1 Palmiet Road, ) tlrusud :”
VAT No: 4670261090 Stikland Industrial, HEmcousEncatanes.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.0.Box 55291 Date Received : 30.08.2021
Customer :
Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Danielle du Preez
FOUNDATION INDICATOR - {TMH 1 Msthod A1{a),A2. A3,A4 AS5) & (ASTM Method D422
Material Description: Light Grey Soil with Shale Sample Number: 53615
Position: KB46 Licjuid Limit 25 Linear Shrinkage 33
Depth: 29.2 - 20.45 Plasticity Index 7 Insitu M/C% 4.1
Sieve % Passi . . . . .
Size(mm) assing Particle Size Distribution
75.0 00 |
63.0 100 100 M1
53.0 100 T
375 100 2 e
26.5 100 2
19.0 99 w 0 —
132 o7 g el
95 95 amn 7
6.7 93 s ;
475 91 a 60
2.36 87 § /
| = |2 :
u @
0.425 &) £ 4 ff
0.300 55 ';’ 7
0.150 39 5 30 F
0.075 25 Py
_ 0.0705 22 | 20 oy -
~0.0502 20 FT
0.0226 18 | 10 i
0.0066 15 = |
0.0047 1 0
0.0034 7 0.001 0.01 0.1 ] 10 100
0.0024 4
0.0014 i Particle Size (mm)
| %clay | 4 | %sSit | 17 | %Sand | B84 | %Gravel | 15 |
Plasticity Chart 0 Potential Expansiveness
y L H Very High
A Line o I
60 tw——
60 i h
50
w 50 % 7
£ T 40 S
£ 3 ? 3¢
% & ]
2 20 g 20
A B
10 10 ]
0 (2]
0 20 40 60 20 100 0
0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
Remarks:
1. Opinions & Interpretations are nof included in our scope of works, SG 2.546
t Mr L Snyders
(TMHS) (DOT} (ASTM). y § Technical Signatory
3. The test results reporied relate to the samples tasted.
4. Further use of the above information i not the respensibility or Babllty of Roadiab. Aw;umm No.: ToS07
5. Documents may anly be reproduced ar published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 1of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Chvil Materials Testing +27 21 949 0701 » material Passlon.
BBUEE Level 1 Contributor InfoBroadlabco.za ) trusted Accurscy.
Registration No: 2011/005423/07 # 1Palmiet Road, } timeous
VAT No: 4670261090 Stikland Industrial, I
ROADLAB eape Toun 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Aftention :  Daniel!l du Preez
Material Descriplion: Light Brown Sand Sample Number: 53616
Paosition: KB47 Liguid Limit - Linear Shrinkage 0
Depth: 4.5 - 4.95 Plasticity Index NP |Insitu M/C% 0.1
| =
Sieve % Passi R R . . .
Size(mm) assing Particle Size Distribution
[ 750 100 >
83.0 100 100 I e . e ..
53.0 100 ¥
375 100 % i
26.5 100 4
19.0 300 80 ]
132 100 g |
85 100 g I
6.7 100 2 JI
475 100 £ 60 i
2.36 100 @ ]
1.18 100 § 50
. 2 |
0.600 98 g i
0.425 a4 E 40
0.300 81 E
0.150 9 8 30 i
0.075 33 ,I'
0.0753 3 20 ]
0.0532 3
0.0238 2 10 /1
_gogoe8 | 2 i E——
0.0049 2 0 S,
0.0034 1 0.001 0.01 0.1 | 10 100
0.0024 1
0.0014 1 Particle Size (mm)
[ T%clay T 1 | %Sk | 2 | %Sand | 97 | %Gravel | 0 |
Plasticity Chart 20 Potential Ex ansiveness
| H Very High
A Line ° e I
60 +—w d |
60 I h
50 u
] ]
= 40 = 40 // —
-‘E’ 30 E' 30
b - .
220 2 20
R R
10 o
10
0 &
0 20 40 60 80 100 0 @
PP 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage e
Remarks:
1. Opinlons & Interpretations are not Included In our scope of works. 56 2.544
2. The samples were subjected to analysis according to test method (SANS)
{TMHS) (DOT) {ASTM). L g Technical Signatory
3. The {est results reported relate to the samples tested. fS:aLr,l-;@_ﬁé
4. Further use of the above information is not the responsibility or liabliity of Roadlab. PR ———

5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev08
Roadlab Laboratories {Pty) Ltd
Qwil Materials Testing +27 21 949 0701 » matarin) Passion.
BBBEE Level 1 Contributor Info@roadiab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Falmiet Road,
VAT No: 4670261080 Stikland Industrial, S
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer - P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention:  Daniell du Preez
Material Description: |Light Brown Sand Sample Number: 53617
r’os'rlion: —IKB47 Ligquid Limit - Linear Shrinkage 0
Depth: [10.5 -10.95 Plasticity Index NP  |Insitu M/C% 29
Sieve Passi . . N N Y
Size(mm) | 7 Passing Particle Size Distribution
75.0 100 e = s
63.0 100 100 = i -re
53.0 100 /
375 100 %0 |
28.5 100 i
19.0 100 w 0 ]
13.2 100 £ ]
9.5 700 2 n ]
6.7 100 & ]
475 100 g /
2.36 100 g I t
1.18 100 g 0
0.600 99 2 i
0425 97 g 40 ]
0.300 87 g [
0.150 18 5 30 |
0.075 3.2 ]
0.0753 3 20 I
0.0532 3 7
0.0238 2 10 I
0.006¢ 2 St T —i=aisa |
0.0049 2 0 o= T s I _FI | i
0.0034 KR 0.001 0.01 0.1 ! 10 100
0.0024 1 e
0.0014 i Particle Size (mm)
| %cCay | 1 | %sik | 2 | %Sand | 97 | %Gravel | 0 |
Plasticity Chart 70 Potential Expansiveness
. L ™ H Very High
A Line 0 e i
60 +—w o g
60 I h
50 20 p
5 5 . /
"g 2 40 ] e
E 40 = P / L~
g3 £ w0
2 & ol
320 £ 29
R B
10 ——
10
0 ®
0 20 40 60 80 100 0 &
s el . 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage -
|Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.569
2. The samples were subjected to analysis according to test method (SANS) Mr L Snyders
(TMHS) (DOT) (ASTM). . Technical Signatory
3. The test results reported relate to the samples tested. fsﬁj‘.];.glsu;
4. Further use of the above information is not the responsibitity or liability of Roadlab. AseradRation N o050,
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev-02
Roadiab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 949 0701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, - Excale
VAT No: 4670261090 stikland Industrial, Limeous nes.
ROADLAB Cape Town 7530
SRK Consuiting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received :  30.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Aftention:  Danielle du Preez

IMaleriaI Description: Dark Brown Sand Sample Number:; 53618
Position: KB47 Liquid Limit - Linear Shrinkage 1.1
IDepth: 18.07 - 18.4 Plasticity Index SP  [Insitu M/C% 6.2
Sieve 9% Passi R . R . R
Size(mm) assing Particle Size Distribution
| 750 100 "
630 100 100 | '"l__, - - 8.0 6 8 8 --Illl-|-
53.0 100 [ ]
375 100 90 y
26.5 100 7
180 100 . i
| 13.2 100 £ -
9.5 100 4
A N I I /
475 100 g e ]
2.36 100 §
1.18 100 g 0
0.600 97 2 i
0.425 91 | 40 ]
0.300 77 E 7
0.150 33 3 30 ~
0.075 22 P
0.0710 22 20 i
0.0507 18 —— =
0.0230 14 10 T
0.0067 10 — i
[~ 0.0048 8 o =71 1]
0.0034 6 0.001 0.01 0.1 1 10 100
0.0024 4
0.0014 2 Particle Size (mm)
| %clay | 3 | %St | 17 | %Sand | 80 | % Gravel | 0 |
Plasticity Chart 20 Potential Expansiveness
. L H Very High
A Line o i
60 tw
60 i h
50
= T 40 e ]
=1 40 =1 P / /
£ 39 ? 30
E= = §
g 20 2 20
B A
10 ]
10
0@
0 20 40 60 80 100 0 +o
Liquid Limit 0 10 20 30 40 50 60 70
Clay Percentage N
Remarks: 7 4
1. Opinions & Interpretations are not included in our scope of works. SG 2.555 2 .
t Mr L Snyders
(TMH5) (DOT) (ASTM). S Co Technical Signatory
3. The test results reported relate to the samples tested. L f g‘[};‘%é
4, Further use of the above information Is not the responsibility or ltability of Roadlab. Recradication No.: TOS07
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev0d
Roadlab Laboratories (Pty) Ltd
Cvil Materials Testing 427 21949 0701 » material Passion.
BBBEE Leve! 1 Contributor Info@voadiab.co.za » trusted Accurecy.
Registration No: 2011/005423/07 1 Palmiet Road, ’e
VAT No: 4670261090 Stikland Industrial, )
ROADLAB e Tumrze20
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 24.08.2021
Customer:  \ orthiands Date Reported : 30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Material Description: Dark Brown Sand Sample Number: 53619
Paosition: KB47 Liguid Limit - Linear Shrinkage 0
Depth: 22.50- 2295 Plasticity Index NP  [|Insitu M/IC% 4
Sieve % Passi ] . - . - .
Size(mm) assing Particle Size Distribution
75.0 100
B30 100 100 BB ol — - R - &5
|~ 530 100 7
375 100 % ]
26.5 100 I}
19.0 100 w F
13.2 100 | 7
9.5 100 2"
6.7 100 & K
475 100 g €0 ]
2.36 100 § |
1.18 100 g ¥ ]
0.600 100 ¢ i
0,435 100 2 40 ]
0.300 99 E
0.150 65 5 30 |
0.075 9.1 ;
0.0753 9 20 i
0.0532 7
0.0238 5 10
0.0069 q e ..T i |
0.0049 4 0 —
0.0034 3 0.001 0.01 0.1 1 10 100
0.0024 2
0.0014 1 Particle Size (mm)
| %Cay | 2 | %sSit | 6 | %Sand | 92 | %Gravel | ¢ |
Plasticity Chart 70 PotMentuI:l Ex pansween:laiSf1
A Line . e || Very Hig
60 -—w d g
60 i h

w 50 =0 -

2 5 m /
kS TS 40 - e
= 30 ? 30
£ = )

& 20 2 20
R ™

10 1
10
0@
0 20 40 60 80 100 0 +e
R 0 10 20 30 40 50 60 70
Liquid Limit
Clay Percentage TN
&

|Remarks: . ,-r/

1. Opinions & Interpretations are not included in our scopa of works. SG 2.559 A
2. The samples were subjected to analysis according to test method (SANS) " Mr L Snyders
(TMH5)} (DOT) {ASTM). I~ Technical Signatory
3. The test results reported relate 1o the samples tested. f%n.;;a_é

4. Further use of the above information is not the responsibility or liability of Roadlab. Avceaditalion-No.LTO50%

5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Civil Matertals Testing +27 21949 o701 % material Passion.
BBBEE Lavel 1 Contributor Info@roadlab.co.za » trusted Acturacy.
Registration No: 2011/005423/07 # 1 Palmiet Road,
VAT No: 4670261090 Stildand Industrial, HEs SRoeie e
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer - P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Material Description: Dark Brown Sand Sample Number; 53620
Position; KB47 Liguid Limit - Linear Shrinkage 0
Depth: 27.0-27.45 |Plasticity index NP |Insitu M/C% 58
Sieve % Passi . . . o . .
Size(mm) assing Particle Size Distribution
75.0 100 |
[~ &30 100 100 e e bl I e B
53.0 100 i
375 100 20 ]
265 100 I
19.0 100 w B0 ]
132 100 £ ]
95 100 g n -
6.7 100 g fi
4.75 100 g & ]
2.36 100 § 7
1.18 100 g 10
0.600 98 e }‘
0.425 a7 E 40 J'
0.300 06 2 |
0.150 76 3 » i
0.075 7.2 :
0.0753 7 20
0.0532 9 fl
0.0238 4 10 ¥
0.0089 4] e Sammali
0.0049 3 0 =
0.0034 3 0.001 0.01 0.1 | 10 100
0.0024 2
0.0014 1 Particle Size (mm)
L %cClay | 2 | %St | 4 | %Send | 94 | %Gravel | 0 |
Plasticity Chart 70 Potentlzl Ex ansn\:reen:_s:
A Line o e : ry Hig
60 +w d g
60 i h
50
% 50 3 m /
"g 2 40 o et
.E, 40 = P / -
= 30 ‘E' 30
k- = .
A A~
10 ]
10
0 & |
0 20 40 60 80 100 0 +&
PP, 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage L —
Remarks: (
1. Opiniens & Interpretations are not included in our scope of works. SG 2.642 -
2. The samples wene subjected to analysis according to test method (SANS) Mr L Snyders
(TMHS) (DOT) (ASTM). o L~ Technical Signatory
3. The test results reported relate to the samples tested. fﬂsﬁé = n.;,,g;.s;,
4. Further use of the above information Is not the responsibility or liability of Roadlab. AeccadiatienN o T050% -
5. Documents may oniy be reproduced or published in thelr full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21949 0701 ¥ material Passion.
BBBEE Level 1 Contributor Info@®roadlab.co.za » trusted Acturacy.
Registration No: 2011/005423/07 1 Palmiet Road, ’
VAT No: 4670261090 Stikland Industris), S Skmsous Ece o
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 24.08.2021
Customer: o rtntands Date Reported :  30.08.2021
2116 Req. Number :  #16926
Attention:  Daniell du Preez
FOUNDATION INDICATOR - (TMH 1 Method At{a). A2 A3 A4 AS) & [ASTM Meithod D422 |
Material Description: Light Yellowish Brown Sand Sample Number: 53621
Position: KB48 Liquid Limit - Linear Shrinkage 0
Depth: 3.0-345 Plasticity Index NP  |Insitu M/C% 0.3
Sieve % Passi . . . . .
Size(mm) assing Particle Size Distribution
7750 100
63.0 100 100 Lil 8- o -a—E--. -
53.0 100
375 100 0 )
26.5 100 i
19.0 100 g L
13.2 100 £
95 100 g
[T 67 160 s i
475 100 g 60 ]
2.36 100 g i
1.18 100 g 0
0.600 98 2
0.425 91 g 40 ]
0.300 75 g i
0.150 16 g 30 I
0.075 6.1 I
0.0753 6 20 J
|~ 00532 4 —
| "0.0238 3 10 ;
"~ 0.0089 3 T — =T} |
0.0049 2] e '
T 0.0034 2 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
[ %Clay | 1 | %Skt | 4 | %Sand | 95 | %Gravel | © |
Plasticity Chart 70 Poi&entnzl Ex anmarerll_lqls:
AlLine o e | |1 ki
60 +w d |
60 i h
" 50 50 71
» 5 m /
'E = 40 e ]
E 30 £ 30
k= E=
A A
10 T
10
0 ®
0 20 40 60 80 100 0 ©
P, 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage ...
Remarks: ,
1. Opinions & Interpretations are not included in our scope of works. SG 2.550 !"—
2. The samples were subjected to analysis according to test method (SANS) " MrL Snyders
{TMH5) (DOT) {ASTM). Y X~y Technical Signatory
3. The test results reported relats to the samples tested. t ié—.r..l.,,g_é,
4. Further use of the above Informatlon is not the responsibility or liability of Roadlab. P —
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
‘ . Roadlab Laboratories {Pty) Ltd
Cvil Materials Testing +27 21 549 0701 » material Passion.
BBBEE Level 1 Contributor Info@roadlab.co.za ¥ trusted A -
Registration No: 2011/005423/07 1 Palmiet Road, s us
VAT No: 4570261080 Stikland Industrial, . '
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 24.08.2021
Customer s\ orthiands Date Reported : 30.08.2021
2116 Req. Number:  #16926
Attention:  Daniell du Preez
Material Description: Light Brown Sand Sample Number: 53622 A
Position: KB48 |Liquid Limit - Linear Shrinkage 0
Depth: 12.0-12.45 Plasticity Index NP |Insitu M/C% 0.1
Sieve o Pagsi . . . 4 s .
Size{mm assing Particle Size Distribution
(mm)
75.0 100 - 2
63.0 100 160 e .f.lf
53.0 100 / '
375 100 50 7
26.5 00 | f
19.0 100 o 0 7
13.2 100 £ 4
95 100 = 70 I
6.7 100 g I
475 100 £ 60 ]
2.36 99 g ]
1.18 98 g ]
0.600 9 m ]
0.425 97 g 4 f
0.300 97 E
0.150 71 5 30 |
0.075 6.0 ,'l
0.0710 6 20 J'
0.0505 5 J
0.0227 4 10
— 0.0065 4 — et ,..;ﬂ
0.0047 3 o o=@ |
0.0033 3 0.001 0.01 0.1 [ 10 100
7 0.0023 2
0.0014 1 Particle Size (mm)
| %Cay | 2 | %St | 3 | %Sand | 94 %Gravel | 1 |
Plasticity Chart 70 Potential Expansiveness
. T ™ H Very HigH
A Line ° a i
60 +w d
60 i E
v 50 50 )
b " m /
2 T ap o e
Z 40 8 L
Z 2 ~
E 30 z 30
- 2 y
v A
10 ]
10
0@
0 20 40 60 80 100 0 +o
- 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
|Remarks:
1. Cpinions & Interpretations are not included in our scope of works. SG 2.546 i
2. The samples were subjected to analysis according to test method (SANS) Mr L Snyders
(TMH5) (DOT) (ASTM). gn ag Technical Signatory
3. The test results reported relate to the samples tested. "F.;‘;.gmm
4. Further use of the above information is not the responslibliity or lability of Roadiab. AecraditationNow T0E0Z..
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
A Roadiab Laboratories (Pty) Ltd
il Materlals Testing +27 11 548 0701 ¥ matetial Paselon.
BBBEE Levsl 1 Contributor Info@roadiab.co.za A
\ Registration No: 2011/005423/07 # 1 Palmiet Road, :tmm )
VAT No: 4670261080 stidand Industrial, timeous Exceliance.
ROADLAB Cape Town , 7530
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received :  24.08.2021
Customer -y orthlands Date Reported : 30.08.2021
2116 Req. Number:  #16926

Attention :  Daniell du Preez

Material Description: Light Brown Sand Sample Number: 53622 B
Position: KB48 Liquid Limit - Linear Shrinkage 0
Depth: 75-795 Plasticity Index NP |Insitu M/C% 0.0
NN R R R R R R R R EEOE——E——G—————————
i % Passin H H : 3 z
Size(mm) 9 Particle Size Distribution
75.0 100
[ 63.0 100 100 ) I dlie
53.0 100 f
37.5 100 %0 R
| 285 100
19.0 100 . ,"'
13.2 100 g ]
9.5 00 8 d
6.7 100 % 7
4,75 100 g @ I
2.36 100 8 i
118 100 g 0 ]
0.600 80 @ ]
n.425 67 g 40 7
0.300 55 é i
0.150 13 B 30
0.075 386 7
0.0722 3 20 7
0.0510 3 y..
0.0230 2 10 =
0.0066 2 PR = i
0.0047 2 0 = : !
7 0.0033 1 0.001 0.01 01 1 10 100
"~ 0.0024 1
~ 3.0042 1 Particle Size (mm)
| %Clay | 1 | %St | 2 | %Sand | 97 | %Gravel [ 0 ]
Plasticity Chart 70 Potential Expansiveness
ALl L M H Viery High
ine o e i
60 +—w d g
60 i h
50 il
E 40 T 40 .l
E’ - P L~ L
= 30 ? 30
g g
220 £ 20 .
=] A
10 10 el
0 ®
0 20 40 60 80 100 0 ©
e eaToa s 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage .
|Remarks: s J/
1. Opinions & Interpretations are not Included in our scope of works. SG 2.556 A
2. The samples were subjecled o analysis acconding to test method (SANS) ~MFL Snyders

3. The test results reported relate to the samples tested. Testog Loboral oy
4. Further use of the above Information is not the responsibility or liability of Roadlab. P—
8. Documents may only ba reproducad or published in thelr full context.

(TMHS5) (DOT) {ASTM). t iﬁ -as

Technical Signatory

Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev(09
Roadlab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 948 0701 ¥ material Passion.
BBBEE Lavel 1 Contributor 2307 Info®roadlab.co.za } trusted Accuracy.
Registration No: 2011/0054 1 Paimiat Road,
\o:\!!rl No: 4670261090 stikland Industrial, S
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: Light Brown Sand Sample Number: 53623
Position: KB48 Liquid Limit - Linear Shrinkage 0
Depth: 22.5-2295 iPIasticity Index NP |Insitu M/C% 1.1
e % Passing : i 5 3 i
Size(mm) Particle Size Distribution
R ¥ I T S
63.0 100 100 =TT el o
| 53.0 100 [
375 100 % ]
26.5 100
190 100 . i
132 | 100 £ !
85 100 am K :
6.7 100 @ )
=)
475 100 8 60 ] ,
2.36 100 § I
1.18 100 g 30 ]
_0.600 99 @ I
0.425 99 2 4 ]
~'0.300 g8 | E
0.150 65 5 30 w
0.075 6.3
0.0710 6 20
0.0507 4
0.0228 3 10 f
_ 0.00e6 3 PR EE p—— ﬁ
0.0047 2 0 P
~ 0.0033 2 0.001 0.01 0.1 1 10 100
gggfz :II = Particle Size (mum)
| %Clay | 1 | %sit | 4 | %Send | 95 | %Gravel | 0 |
Plasticity Chart 0 Potential Expansiveness
¥ L M H Very High
A Line ° e i
60 +—w d -}
60 1 h
50 u
g 50 g m /
E 40 E 40 O
:E 30 E’ 30
5 = -
= 20 = 20
- Ry
10 el
10
0 -®
0 20 40 60 80 100 0 &
s aaae . 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage e
Remarks: /
1. Opinions & Interpretations are not included In our scope of works. $G 2.554
2. The samples were subjected to analysis acconding to test method (SANS) nyders
{TMH5} {DOT) (ASTM). . g Technical Signatory
3. The test results reported relate to the samples tested. f&an;@_;s,,
4, Further use of the above information is not the responsibliity or liability of Roadlab. AccaditationN o TOS0Z-»
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
vl Materlals Testing +27 21 849 0701  material Passion.
BBBEE Laval 1 Contributor Info@roadiab.coza ) trusted Accuracy.
Registration No: 2011/005423/07 1 Paimiet Road, 4
VAT No: 4670261090 stikiand Industrial, gl
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
¢ . P.O.Box 55291 Date Received : 24.08.2021
ustomer : ;
Northlands Date Reported :  30.08.2021
2116 Reg. Number:  #16926
Attention:  Daniell du Preez
Material Description: Dark Brown Sand Sample Number; 53624
Position: KB48 Liquid Limit - Linear Shrinkage 0
Depth: 28.5-28.95 Plasticity Index Insitu M/C% 4.9
Sieve % Passi . . . 4 e .
Size(mm) assing Particle Size Distribution
75.0 100
63.0 100 100 I - & & L e L
53.0 100 Kl
375 100 %0 I
25 100 7
19.0 100 w B ¥
13.2 100 g f
9.5 100 2 70 :
6.7 100 g 3
4.75 100 £ 60 r(
2,36 100 § |
1.18 100 g % ]
0.600 88 © ]
0428 85 g 4 /
0.300 78 E
| 0.150 60 L 30 '1
0.075 9.5 i
0.0697 9 ] 20
0.0498 7 ,.|
0.0226 5 10 )
0.0065 4 i 1 "ri i i
0.0047 3 0 =
0.0033 2 0.00t 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
| %cay | 1 | %Sk | 7 | %Sand | 92 | %Gravel | 0 ]
Plasticity Chart 20 Potential Ex pansiveness
p L ] H Very High
A Line o e i
60 +w o g
60 i h
50 50 "
g g m /
2 2 40 e
& 2 -~
2 30 ‘5 30
£ k- _
= A
10 ——
10
0 & ]
0 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 60 70
14 Clay Percentage
Remarks:
1. Opinlons & Interpretations ara not included in our scope of works. SG 2575
2. The samples ware subjected to analysks according to test method (SANS) Mr L Snyders
(TMHS5) (DOT) {ASTM). T Technical Signatory
3. The test results reported relate to the samples tested. féﬁ%%
4. Further use of the above information is not the responsibility or liability of Roadlab. e e
|5 Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 10f 1



2020/01/28 Rev(9
. Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 11 949 0701 » material Passlon.
BEBEE Lave! 1 Contributor Info@roadiab.co.za ) trusted Accuracy.
Registration No: 2011/005423/07 # 1 Palmiet Road, , )
VAT No: 4670261090 Stikiand industrial, finecus Bxcelience:
ROADLAB Cape Town 7530
SRK Consulting Engineers I5roject : Kosberg
. P.O.Box 55291 Date Recsived : 24.08.2021
Customer:  \orthiands Date Reported :  30.08.2021
2116 Req. Number :  #16926
Attention:  Daniell du Preez
Material Description: Dark Brown Sand Sampte Number: 53625
Position: |KB48g Liquid Limit - ILinear Shrinkage 0
Depth: 1.5-1.95 Plasticity Index NP |Insitu M/C% 0.1
Sieve % Pass'n_ . R . . R
Size(mm) ng Particle Size Distribution
75.0 100
63.0 100 100 e s
53.0 100 =
375 100 0 7
26.5 100 '}
19.0 100 o W 1
13.2 100 | |
95 100 8 70 ]
6.7 100 g |
475 100 £ 60 ]
2.36 100 u
1.18 99 g I
0.500 84 2
0.425 91 g 4 .
0.300 83 g I
| 0.150 11 g 30 |'
0.075 2.2 ]
0.0727 2 20 I|
0.0514 2 4
0.0230 2 10 7
0.0067 1 i
0.0047 1 0 Le—ieluierin) ol
0.0033 i 0.001 0.01 0.1 i 100
0.0024 1
0.0014 1 Particle Size (mm)
| _%Cay | 1 | %sSit | 1 | %Sand | 98 [ %Gravel [ 0 |
Plasticity Chart 70 Tk ACLGRIIC PRSI TEtERS
A Line B e |15 ery Hig
60 1w d |
60 i h
50 U
% 50 e m /
E 2 0 “T =
-‘E’ 30 %' 30
‘E =
22 2 20 o
Ry : B
10 o
10
0@
0 20 40 60 80 100 0 ©
PP, 0 10 20 30 40 50
Liquid Limit Clay Percentage /ﬁ\
Remarks:
1. Opinlons & Interpretations are not included in our scope of works. SG 2.544
2. The samples were subjected to analysls according to test method (SANS) Snyders
(TMH5) (DOT) (ASTM). Technical Signatory
3. The test results reported relate to the samples tested. ‘t g r..'f‘m.g‘sm
4. Further use of the above information is not the responsibliity or liability of Roadlab. P
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev(9
b | . Roadiab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 » mat=rinl Passion.
BBBEE Lavel 1 Contributor & Info@@roadinb.co.za
Registration No: 2011/005423/07 1 Palmiet Road, :T’m v
VAT No: 4670261090 Stikland industrial, timeous Excellencs.
ROADLAB Cape Tawn 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received: 24.08.2021
* Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Atftenticn :  Daniell du Preez
Material Description: Light Brown Sand Sample Number: 53626
Position: KB49 Liquid Limit - ]Linear Shrinkage 0
Depth: 9.0-9.45 Plasticity Index NP |Insitu M/IC% 0.6
—'—._,"""""
Sieve % Passing . . . ibuti
Size(mm) Particle Size Distribution
75.0 100 . L=
63.0 100 100 P -8
53.0 100 b
375 100 50 T
265 100 w0 7
19.0 100
13.2 100 | § o 1{
9.5 100 a
67 100 ry [
475 100 g o0 i
2.36 100 g I
[ 118 100 g 0 ]
0.600 86 @ ]
0.425 75 g 4« ]
0.300 60 g |
0.150 0 | E 30 I
0.075 2.7 {
0.0753 2 20 ]
0.0532 2 ]
0.0238 2 10 —A
0.0069 2 I : 5
0.0049 1 0 | A = =
0.0034 4 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
[ %Cay § 1 | %sSit | 1 [ %Sand | 98 | %Gravel | 0 |
Plasticity Chart 0 Potential Ex pansiveness
L M H Very High
A Line o e i
60 +w |
60 | h
50 20 .
w 3 m /
ki = 40 - o
& e g
30 s 30
"E = .
A A~
10 s
10
0®
0 20 40 60 80 100 0 ©
ez . 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
I . 77
Remarks: ,
1. Opinions & Interpretations are not includad in our scope of works. 56 2.528
2. The samples were subjected to analysis according to tast method (SANS) Mr L Snyders
(TMH5) {(DOT) (ASTM). LCA Technical Signatory
3. The test results reporied relate to the samples tested. L f i_ﬁ[::‘;,g_.%
4. Further uge of the above information is not the responsibllity or liability of Roadiab. Wu JR—
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1of 1



2020/01/28 Rev(9
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 » material Passlon.
BBBEE Lavel 1 Contributor info@roadisb.co.za » trusted Accuracy,
Registration Na: 2011/005423/07 1 Palmiet Road, - :
VAT No: 4670261090 Stikland Industrial, meoys Exeallence.
ROADLAB Cape Town 7530
SRK Consulting Engineers I’-‘roject : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention :  Daniell du Preez
Material Description: |Light Brown Sand Sample Number: 53627
Position: IKB49 |Liquid Limit - Linear Shrinkage 0
IDeplh: 16.5 - 16.95 |Plasticity Index NP  |Insitu M/C% 1.1
Sieve % Passi . R N B R
Size(mm) assing Particle Size Distribution
750 100
B83.0 100 100 = B R - F ST
53.0 100 7
375 100 50 i
265 100 7
19.0 100 . ¥
13.2 100 g ]
95 100 g G ]
8.7 100 8 ]
475 100 £ 60 I
| 236 99 g ]
118 ] g 30 I
0.600 99 g
0.425 g0 g 40
0.300 99 ?F_,
0.150 78 = 30 v
o
0.075 6.6
0.0710 3] 20 f
0.0505 5
—_0.0227 & ] 10 i
0.0066 2 : =117}
0.0047 2 0 —
0.0033 1 0.001 0.01 0.1 | 10 100
0.0024 1 s
0.0013 i Particle Size (mm}
[ %Cay | 1 | %sit | 4 | %Sand | 94 | %Gravel | 1 |
Plasticity Chart - Potential Ex ansiveness
; L M [ TH Viery HigH
A Line . e i
60 +—w d g
60 i h
50 [T
% 50 5 m /
E 40 L L
& z A
5 30 = 30
g Z 3
= 20 £ 20
%] -9
10 ]
10
o0&
0 20 40 60 80 100 0 ©
. 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage "\
Remarks:
1. Opinions & Interpretations are not included In our scope of works. SG 2.540 A
2. The samples were subjected to analysis according to test method (SANS) Mr L Snyders
{TMH5)} (DOT) (ASTM). X~ Technical Signatory
3. The test results reporied relate to the samples tested. fsﬁ[,la;_—g
4. Further use of the above information is not the regponsibility or liability of Roadlab. P —
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev0g9
i Roadlab Laboratorles {Pty) Ltd
Civil Materials Testing 427 219490701 ¥ matarial Passlon.
BBBEE Level 1 Contributor info@roadlab.co.za » trusted Accuracy.
Reglstration No: 2001/005423/07 1 Palmist Road, -
VAT No: 4670261090 stikland Industelal, timeous Excellence.
ROADLAB Cape Town 7530
SRK Consulfing Engineers Project : Koeberg
Customer - P.Q.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez

1
IMateriaI Description:

Dark Brown Soil Sample Number: 53628
Position; KB49 |Liquid Limit - Linear Shrinkage 0
Depth: 21.0-21.45 Plasticity Index NP  }insitu M/C% 4.9
I R E———————————————————
_ ————
Sieve o, Passi . . . . .
Size(mm) assing Particle Size Distribution
75.0 100
83.0 100 100 !ﬁrrl-———[l =l —— A
53.0 100 ]
375 100 %0 7
26.5 100 J
18.0 100 o 0 7
13.2 100 | ¥
9.5 100 a n ]
| 87 100 g 1
475 100 g 60 j
2.36 100 E |
118 100 g 0 ]
0.600 100 g
0.425 99 E 40
0.300 29 E
0.150 74 3 30
0.075 8.1 T
0.0702 8 20
0.0498 7 ]
0.0224 6 10 P
[~ 00065 2 B il ARl
0.0048 4 0 BT
0.0033 3 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 i Particle Size (mm)
| %Clay | 1 | %St | 6 | %Sand | 93 | % Gravel | o |
Plasticity Chart 70 Potential Expansiveness
o L M H Very High
A Line o a i
60 —w d Y
60 i h
50 (7]
x 50 % m /
"g = 40 o ]
= 40 8 / L
k4 30 £ 30 -
(=3 (2]
£ E p
2 20 = 20
P B
10 ]
10
0 ®
0 20 40 60 80 100 0 ©
s i . 0 10 20 30 40 50 E 70
Liquid Limit Clay Percentage }
4
Remarks: I
1. Opinions & Interpretations are not included in our scope of works. SG 2.560 ) : 3
2. The samples were subjected.to analysls according to test method {SANS) Mr L. Snyders
{TMHS) (DOT) (ASTM). N y S Technical Signatory
3. The test results reported relate to the samples tested, : ‘f Sségzn%dsw
4. Further use of the above informafion is not the responsibility or liability of Roadiab. AsctodiationNowT050Z .
5. Documents may only be reproduced or published in their full context.
Compited By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11
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2020/01/28 Rev09
" Roadlab Laboratories (Pty) Ltd
Civil Materizls Testing +27 21 848 0701 » matarfal Passlon.
BBBEE Lavel 1 Contributor info@roadlab.co.2a ) trustad Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, "l Ex
VAT No: 4670261090 Stikdand industrial, meous Excellance.
ROADLAB Cape Town , 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention:  Daniell du Preez
Material Description: Dark Grey Soil Sample Number: 53629
Position: ]KB49 Liguid Limit - Linear Shrinkage 0
|Depth: 25 - 25.45 Plasticity Index NP linsitu M/C% 0.3
ieve Passi R . L A
Size(mm) | P Fassing Particle Size Distribution
75.0 100 o s 4 s
63.0 100 100 T T ik
53.0 100 i
375 100 %0 7
26.5 100 ,
18.0 100 w W
13.2 100 £ ).
9.5 100 g n 7
8.7 100 @
&0 /|
4.75 100 g o0 7
2.38 100 8 ]
E 50 ‘
1.18 100 g | }
0.600 o1 g ]
n.425 78 g 40 i
0.300 74 F] I
0.150 57 E 30
0.075 7.0 il
0.0753 7 20 ﬁ
0.0532 6 i .
0.0238 4 10 ,J] :
|~ 0.0069 3 T i ]
0.0049 2 0 e E
0.0034 a2 0.001 0.01 0.1 ] 10 100
" 0.0024 1
0.0014 1 Particle Size (mm)
| %Clay | 1 | %sit | 5 | %Sand | 94 | %Gravel | 0 |
Plasticity Chart - Potential Expansiveness
L L H Very High
A Line - @ i
60 1w d o
60 i h
50 50 U -

5 5 n /
'E "g 40 o e
= 30 ‘E 30
g =
£ 20 2 20 -

-7 -]

10 P
10
0 &
0 20 40 60 80 100 0 ©
PP 0 10 20 30 40 70
Liquid Limit Clay Percentage

|Remarks:

1. Opinions & Interpretations are not included in our scope of works. SG 2.526 o

2. The samples were subjected to analysis according to test method {SANS) |

(TMHS5) (DOT) (ASTM). @ Technical Signatory
3. The tast resulis reported relate to the samples tested. ‘t r-;"én%

4. Further use of the above information is not the responsibility or liability of Roadlab. . — —

5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21949 0701 » material Passlon.
SBBEE Lave! 1 Contributor info@roadiab.co.za ) trusted Accuracy.
Registration No; 2011/005423/07 1 Palmiet Road,
VAT No: 4670261090 Stikland Industrial, 3 timgous Eucatencs.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received :  24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Material Description: Light Yellowish Brown Sand Sample Number: 53630
Position: KB50 Liquid Limit - Linear Shrinkage 0
Depth: 6.0 - .45 Plasticity Index NP  |[Insitu M/C% 0.4
Sieve % Passing icle Size Di ibuti )
Size(mm) Particle Size Distribution
75.0 100
63.0 100 100 | Ljr-"' il L 1 l--—l—I—I[—I — B — R
53.0 100 r
375 100 | 0 7
26.5 100 []
19.0 100 - 80 ]
13.2 100 £ ]
95 100 a m l
6.7 100 8 | f
4.75 100 g 60 i i
2.36 100 o ]
1.18 100 £ 50
d &
0.600 97 @
0.425 93 E 40 ]
0.300 83 B I
0,150 2 2 % ,
0.075 3.0 T
0.0722 3 20 i
0.0510 3 3
00230 | 2 io 7
0.0066 2 = B = il i
o007 | 2 0 fe=tele — L
0.0033 1 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
| %cCay | 1 | %St | 2 | %Sand | 97 % Gravel | 0 |
Plasticity Chart 70 Potential Expansiveness
p L ™ H Very High
A Line o e i
60 +w d 13
60 I h
50 1)
g 50 8 m /
= 40 5 P
£ 30 ? 30
- b= _
R A
10 ]
10
0 -®
0 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 60 70
1 Clay Percentage TN
|Remarks:
1. Gpinions & Interpretations are not included in our scope of works. SG 2.542
2. The samples were subjected to analysis according to test method {SANS) Snyders
(TMHS) (DOT) (ASTM). L e} Technical Signatory
3. The test results reported ralate to the samples tested. f g%%é
4, Further use of the above Information is not the responsibility or liabliity of Roadlab. PesadimtionNowTO50I. -
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhulzen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
‘ Roadiab Laboratories (Pty) Ltd
Ol Materials Testing +27 21 849 D701 » materlal Passlon.
BBBEE Leve! 1 Contributor Info@roadlabco.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, » timeous
VAT No: 4670261090 Stikland Industrial, Y
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 24.08.2021
Customer:  \orihlands Date Reported : 30.08.2021
2116 Req. Number:  #16926
Attention:  Daniell du Preez
Material Description: |Light Yellowish Brown Sand Sample Number: 53631
Position: IKBSO 1Liquid Limit - Linear Shrinkage 0
Depth: 7.5-7.95 Plasticity Index NP |insitu M/C% 0.1
g
Sieve .
Size(mm) | ° Fessing Particle Size Distribution
75.0 100
3.0 100 100 Ve a B B8 8 B 8
7530 100 B
375 100 0
26.5 100 f(
19.0 100 w 20 ]
13.2 100 £ ]
95 100 8 70 J
6.7 100 g
475 109 g €0
2.36 100 § I
1.18 100 | g ]
0.600 a0 @ ]
0.425 81 g 40 ]
0.300 65 E ]
0.150 13 5 30 i
0.075 2.5 |"
0.0727 2 20 ]
0.0514 2 »
0.0230 2 10 [ ;
0.0087 1 == = i
0.0047 1 0 | — .| L
0.0033 1 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 7 Particle Size {mm)
| % Clay | %sit | 1 | %Sand | 98 | %Gravel | 0 |
Plasticity Chart 0 Potﬁentlal Expansiveness
A Line L H Very High
-] e i
60 +w d |
60 i h
w 50 o S :1 /
-] Q
2 40 E 40 <
E-. [ P / —
E 30 £ 30
2 2 y
= 20 £ 20
A B
10 1
10
0 @
0 20 40 60 80 100 0
Liquid Limit 0 10 20 30 40 50 60 70
Clay Percentage -
|Remarks:
1. Opinions & Interpretations ara not included in our scope of works. SG 2.537 ¥ %‘
2. The samples were subjected to analysis according to test method (SANS) Mr L Snyders
{TMHS) (DOT} (ASTM). Technical Signatory
3. The test results reported relate to the samples tested. f %
4. Further use of the above information is not the responsibility or tiability of Roadiab.
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
-_'"“r Roadlab Laboratories {Pty) Ltd
Civil Materdals Testing 427 21 949 0701 3 material Passlon.
BBBEE Lavel 1 Contributor Info@rcadiab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, 3 timeous ]
ROADLAB VAT No: 4670261090 Stikland Industrial, I
Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.Q.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
FQUNDATION INDICATOR - (TMH 1 Method A {a), AZ, A 5) & (ASTM Method. D422
i
IMterial Description: Dark Brown Sand Sample Number: 53632
Position: KB50 Liquid Limit - Linear Shrinkage 0
Depth: 15-15.45 Plasticity Index NP  |insitu M/C% 0.3
e % Passing - & - *
Size{mm) Particle Size Distribution
75.0 100
63.0 100 100 | .
53.0 100 | Kl
375 100 0 ¥
| 265 100 | Ml
19.0 100 80
132 100 £ i
9.5 100 an
6.7 100 g i
475 100 g8 60 7
2.36 100 g
1.18 100 g
0.600 87 @ ]
0425 69 g 4 ]
0.300 51 g |
0.150 15 g ;
0.075 45 ]
0.0717 4 20 7
0.0507 4 | i
0.0228 3 10
0.0066 3 T pem—— o
[ 0.0087 2| g le=sen?® L
0.0033 2 0.001 0.01 0.1 1 10 100
e Pt s
| " %Clay | 1 | %Sk | 3 | %Sand | 9 | %Gravel | 0 |
Plasticity Chart 70 Potential Expansiveness
L ™ H Very High
A Line o a I
60 4w d |
60 | h
50 Ll
e =0 ) m /
E 40 S 40 A
£ 30 & 30 -~
(*] [
¥ - g
820 = 20
Ay [
10 "
10
0 ®
1] 20 40 60 80 100 0
[ 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage )
|Ramarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.548 i
2. The samples were subjected to analysis according to test method (SANS) M L Snyders
(TMHS) {(DOT) (ASTM). 73~ Technical Signatory
3. The test results reported relate to the samples tested. . fﬁr}.‘gﬂ%
4. Further use of the above information is not the responsibility or liability of Roadlab. P ————
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratorles (Pty) Ltd
Civil Materials Testing +27 216490701 s material Passion.
BBBEE Lavel 1 Contributor Info@roadlab.co.za » trusted Accurecy.
Registration No: 2011/005423/07 1 Palmiet Road, v
VAT Noz 4670261000 Stikland Industrial, meaus Excellance.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Nerthlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: Light Brown Sand Sample Number: 53633
Position: KBS0 |Licuid Limit - Linear Shrinkage 0
|Depth: 19.5 - 19.95 Plasticity Index NP fInsitu M/C% 0.8
—— =S —
Loy % Passing i 1 i 1 1
Size(mm) Particle Size Distribution
75.0 100 | Sie
3.0 100 100 LA ]
53.0 100
375 100 0 i
26.5 100 F
19.0 100 o 20 1
13.2 100 £ 0 ]
9.5 100 -]
87 100 rl _J
475 100 g 7 ,
2.36 100 g i
£ s
118 100 g j
0.600 79 2 |
0.425 85 g % 7 |
0.300 53 E i i
0.150 11 g 30 !
[ 0075 20 7
0.0727 2 20 ]
0.0514 2 !1
0.0230 2 10 P4
0.0067 1 i
0.0047 1 0 =
0.0033 [] 0.001 0.01 0.1 1 10 100
0.0024 1
0.0012 1 Particle Size (mm)
| %Clay | 1 1 %sit | 1 | %Sand | 98 | %Gravel | 0 |
Plasticity Chart 70 - otential Bxpausiveniess
A Line . e I ‘1
60 +—w d -]
60 i h
50 1]
w50 < b m /
k= T 40 o
E’ 40 = P / L
5 % £ a0
N
& 20 2 2 ]
™ B
10 T
10
0 =
0 20 40 60 80 100 0 &
PP, 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage ] /\
Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.545

2. The samples were subjected to analysis according to test method (SANS)
(TMH5) {DOT) (ASTM).
3. The test results reported relate to the samples tested.

4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may oniy be reproduced or published In their full context.

Labaratory

Aexroditation NowTOSLE -

Technical Sighatory

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11
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2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing 427 21 949 0701 » material Pussion.
BBBEE Level 1 Contributor Info@roadiab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, ‘' )
VAT No: 4670261090 stiidand industrial, Simeis Excevanoe
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customner : P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: Dark Brown Sand Sample Number: 53634
Position: KBS0 Liquid Limit - Linear Shrinkage l 0
Depth: 25.5 - 25.86 Plasticity Index NP  |!nsitu M/C% 0.3
Sieve % Passi . . . s . .
Size(mm) assing Particle Size Distribution
75.0 100 .
83.0 100 100 Jrl . & = E—2-—@- & B8r
53.0 100 /
375 100 20 i
285 100 i
19.0 100 o
13.2 100 g i
95 100 an
6.7 100 ) f
475 100 g ]
2.36 100 § |
118 100 g ]
0.600 100 ) ]
0,425 100 g 40 l’
0.300 100 E
0.150 66 3 30
0.075 8.8
0.0702 8 20 i
0.0498 7 :
0.0224 [ 10 :
0.0085 a SRET T T 1] "
0.0047 3 0 b=l
0.0033 2 0.001 0.01 0.1 1 10 100
0.0024 1 i
0.0012 T Particle Size (mm)
i %Cay | 1 | %St | 6 | %Send | 93 | %Gravel | 0 |
Plasticity Chart -0 Potential Expansiveness
v L M TR Viery High
A Line . e ;
60 +—w d |
60 i h
50 50 Ll
w 5 m /
"g -] 40 - ]
; 40 = e / L
= 30 ? 30
| 20 i ~
= of
[-® = 20
10 Py
10
0 &
0 20 40 60 80 100 0 ©
. 0 10 20 30 40 50 80 70
Liquid Limit Clay Percentage .
{Remarks: . / L
1. Opinions & Intarpretations are not included in our scope of works. SG 2.540 o L”
2. The samples were subjected to analysis according to test method (SANS) =" Mr L Snyders
(TMH5} {DOT) (ASTM). o Technical Signatary
3. The test results reported relate to the samples tested. * f ;@%%
4. Further use of the above information is not the responsibility or liabifity of Roadlab. AscroditationN o T050D .
3. Documents may only be reproduced or published in their full contest.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1
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" Roadiab Laboratories {Pty) Ltd
Civil Materials Testing +27 21 949 0701 % material Passlon.
BEBEE Levsl 1 Contributor Info@roadiab.co.za » trusted Accuracy
Registration No: 2011/005423/07 1 Palmiet Road, vl ’
VAT No: 4670261090 stikland Industrial, meous Excaliance.
ROADLAB o
SRK Consulting Engineers Project : Koeberg
Customen: P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Atftention :  Daniell du Preez
FOUNDATION INDICATOR - [TMH 1 Mathod A1{a] A2 A3 A4 A5 & [ASTM Mathod D422
Material Description: Light Yellowish Brown Sand Sample Number: 53635
Position: KB5&1 Liquid Limit - Linear Shrinkage 0
Depth: 9.0-9.45 Plasticity Index NP |Insitu M/C% 0.2
Sieve % Passh . . . - .
Size(mm) CL Particle Size Distribution
75.0 100
83.0 100 100 H‘ R B B B B B e
53.0 100 L
375 100 2 ]
26.5 100 ]
| 190 100 5 o0
13.2 100 | 0 f
9.5 100 F |
[~ 87 00 % 7
475 100 g ® T
2.36 100 § ]
1.18 09 g 0 ]
0.600 97 ]
0.425 92 g 4 i
0.300 76 é ]
0.150 16 3 30 i H
0.075 5.1 ]
0.0715 5 20 1
0.0505 5 7
0.0228 3 10 [t
oo o [ =]
0.0033 2 0.001 0.01 0.1 1 10 100
0.0024 1 ]
0.0014 1 Particle Size (mum)
[T %Clay | 1 | %st | 4 | %Sand | 95 | %Gravel | 0 |
Plasticity Chart 0 Potential Ex pansiveness
T M | TH fery High
A Line ° e i
60 +w d )
60 l h
50 u
5 30 g m /
£ ER “
£ %’ 30
2 B a
& 20 2 20
A [
10 el
10
0 @©
0 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 €0 70
iquid Li Clay Percentage
Remarks:
1. Opinfons & Interpretations are not included in our scope of works. SG 2.566
2. The samples were subjectad to analysis acconding to tast method (SANS) “""Mr L Snyders
(TMHS) (DOT) (ASTM). £ Technical Signatory
3. The test results reported relate 1o the samples lestad. - f m%;-é
4. Further use of the above Information is not the responsibllity er liability of Roadlab. Aecrocitation.N 0w T0S0L «
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories {Pty) Ltd
Civil Materials Testing +27 21949 0701 » material Passion.
Lavel 1 Contributor Info@roadiab.co.za ¥ trusted Accuracy.
Registration No: 2011/005422/07 1 Paimiet Road,
VAT No: 4670261090 stikdand Industrial, ? timeous Excalience.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project ; Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Materlal Descripfion: Light Brown Sand Sample Number: 53636
Position: KB51 |Liquid Limit - Linear Shrinkage 0
Depth: 12.0-12.45 IPIasticity Index NP |Insitu M/C% 1.6
| —— —————— ——
Sieve % Passi R R R R .
Size(mm) assing Particle Size Distribution
750 100 =
63.0 100 100 ™ "
53.0 100 ] l
375 00 0
26.5 100
19.0 100 80
132 100 g
9.5 100 g n
I 6.7 100 2 ]
| 475 100 g o0 7
2.36 100 2 i
1.18 100 E 50 I
0.600 82 @ ]
0.425 70 = 40 ]
0.300 51 3 ]
0.150 8 E =0 [
0.075 3.0 ]
0.0722 3 20 !
0.0510 3 ]
0.0230 2 10
o R R
0.0047 2 0 - >
0.0033 1 0.001 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
| % Clay %Sk | 2 | %Sand | 97 | %Gravel | 0 |
Plasticity Chart 20 Potential Ex ansiveness
i L ] H \jery High
A Line ¢ e i
60 +w d g
60 [ h
50 50 11
5 g m /
k= T 40 - ]
g 40 = P / -
P
£ 3 T 80
2 2 _
= 20 2 20
A Ay
10 —
10
0 ®
0 20 40 60 (18 o
s eare . 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage .~
Remarks:
1. Opinions & Interpretations are not included in our scope of works, 5G 2.571
2. The samples were subjected o analysis according to test method (SANS) Mr L Snyders
(TMHS5) (DOT) (ASTM). ofe Gy Technical Signatory
3. The tast results reported relate to the samples tested. t ;a“l‘r’]?..%ﬂ%
4. Further use of the above information is not the responsibility or liability of Roadlab. AetroditationN o T05R -
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-1*

Page 1 of 1



2020/01/28 Rev09
‘ . Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 » material Passion.
BBBEE Level 1 Contributor Info@roadlab.co.za ¥ trusted Accuraey.
Registration No: 2011/005423/07 1 Palmiet Road, > timeous A
VAT No: 4670261090 Stikland industrial, Excsiency:
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received : 24.08.2021
*  Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: |Light Brown Sand Sample Number: 53637
Position: |KB51 Liquid Limit - Linear Shrinkage 0
Daepth: 16.5 - 16.95 Plasticity Index NP  |Insitu M/C% 0.4
—— % Passing : s : s 3
Size(mm) : Particle Size Distribution
| 750 100
3.0 100 100 (L i
53.0 100 =TT
375 100 2 j
26.5 100 ]
19.0 100 w NI i
13.2 100 g ]
9.5 100 g n
6.7 100 ™ ]
4T 100 g o i
2.36 100 2
1.18 89 | g 0 f
0.600 98 g ]
0.425 a5 - ]
0.300 a3 2 ]
0.150 51 g 30 i
0.075 40 T
0.0717 4 20 i
0.0507 4 I
0.0228 3 10 )
~_ 0.0066 3 Ik — _,.:;J,
"~ 0.0047 H N '
0.0033 5 0.001 0.01 0.1 1 10 100
gggﬁ: : Particle Size (mum)
| %cCay | 1 | %St | 3 | %Sand | 96 | %Gravel | 0 |
Plasticity Chart 20 Potential Expansiveness
J L ' H Very High
A Line ° e i
60 +—w « g
60 I h
50 u
g 50 3 o /
E 40 E 40 - =
-‘E’ 30 %’ 30
£ g y
= 20 £ 20
[ -
10 el
10
0 &
0 20 40 60 80 100 0 o
Liquid Limit 0 10 20 30 40 50 60 70
Clay Percentage j,/’—\
/
|Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.560
2. The samples were subjected to analysis according to test method (SANS) r L Snyders
(TMHS) (DOT) (ASTM). ; Technical Signatory
3. The test resulls reported relate to the samples tested. E fs;gl},%é
4. Further use of the above information is not the responsibility or liability of Roadlab. AesreditationNo TS0,
5. Documents may only be reproduced or published in their full context.
Compiled By: N, v. d. Westhuizen Approved By; H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev-09
Roadlab Laboratories {Pty} Ltd
Chvil Materfals Testing +27 21 949 0701  material Passion.
BBBEE Leve! 1 Contributor info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, o B
VAT No: 4670261090 Stikiand Industria), meous .
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 30.08.2021
Customer:  \orthlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Attention:  Danielle du Preez
Material Description: Dark Brown Silty Soil Sample Number: 53638
Position: KB51 Liquid Limit - Linear Shrinkage 12
Depth: 30.0-36.45 Plasticity index SP  [Insitu M/C% 0.0
_ ——— —_—————————
Sieve % Passi : . . B :
Size(mm) assing Particle Size Distribution
75.0 100
63.0 100 100 PRER = e e Rl
53.0 100 &=
375 100 %0 7
26.5 100 1
19.0 100 w 7
13.2 99 g "
9.5 99 | 8" [
| 87 28 8 7
475 98 - 60 y
236 96 g 4
118 94 g 7
0.600 82 ¢ f
0.425 71 g 40 |
0.300 68 2 f
0.150 52 g 30 |
0.075 14 i
0.0727 14 20
0.0516 12 e g |
" 0.0233 8 10 : =
| 0.0068 6 — *ETT
0.0048 6 0 =
0.0034 4 0.001 0.01 0.1 1 10 100
0.0024 2
0.0014 2 Particle Size (mum)
| %clay | 2 | %sit | 11 | %Sand | B3 | %Gravel | 4 |
Plasticity Chart 20 Potential Expansiveness
¥ L H Very High
A Line [ |
60 |w
60 i h
50
5 50 3 —
E 40 = P L
= 30 ‘E’ 30
¥ & :
£ 20 2 20
R By
10 "
10
0 -®
0 20 40 60 80 100 0 +o
Liquid Limit 0 10 20 30 40 50 60 70
q Clay Percentage  ..—,
7
}Remarks: '
1. Opinions & Interpretations are not included in our scope of works. $6 2.542
t " Mr L Snyders
(TMHS) (DOT) {ASTM). e € Technical Signatory
3. The test resulfs reported relate to the samples tested. : fsﬁ‘[}.@u&é
4. Further use of the above information is not the responsibility or liability of Roadlab, P ——
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11
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2020/01/28 Rev(9
i o Roadlab Laboratories (Pty) Ltd
Civil Materfals Testing +27 21 949 0701 + material Passlon.
BBBEE Level 1 Contributor Info@roadiab.co.za } trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, b " .
VAT No: 4670261050 Stikland Industrial,
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer - P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention:  Daniell du Preez
Material Description: Light Yellowish Sand Sample Number: 53639
Position: KB52 Liquid Limit - Linear Shrinkage 0
Depth: 6.0-6.45 Plasticity Index NP }insitu M/C% 0.1
R T— T BRRERESSsSRS———————.——_——.,
et % Passing 1 5 fefrd 3
Size(mm) Particle Size Distribution
75.0 100
63.0 100 100 h | & ol i S
53.0 100 | 7
375 100 %0
26.5 100 ]
19.0 100 w ]
132 100 - I
9.5 100 a2 ™ ]
6.7 100 & ]
4.75 100 | g ]
2,36 100 5 ]
1.18 100 g 50 I
0.800 100 g
0.425 57 g 40 | 1
0.300 85 B ] 7
0.150 10 2 = i
0.075 5.0 l|-
0.0715 5 20 I
0.0507 4 ] ]
0.0228 3 10 =4
0.0066 3] = ==+l
0.0047 2 0 ==t i 3L
0.0033 T T 0.001 0.01 0.1 | 10 100
gggfj : Particle Size {mm)
| %Cay | 1 | | 3 | %Sand | 96 | %Gravel | 0 |
Plasticity Chart 0 Potential Expansiveness
p L ] H Very High
A Line o e i
60 +—w o 4|
60 i h
50 U ‘
5 50 5 i /
E 40 T 40 Pl
-‘E’ 30 %’ 30
2 b p
= 20 S 20
A [-™
10 10 -
0 &
0 20 40 60 80 100 0 ©
o i o 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage - '—\,
A
JRemarks: i
1. Opinions & Interpretations are not included in our scope of works. SG 2.585 E 4 ;-%-"/
2. The samples were subjected to analysis according to test method (SANS) “Mr L Snyders
(TMHS) (DOT) (ASTM). Technical Signatory
3. The fest results reported relate to the samples tested.
4. Further use of the above information is not the respensibility or liability of Roadlab.
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories (Pty) Ltd
Gvil Materlals Testing +27 21 949 6701 s material Passion,
BBBEE Level 1 Contributor info@roadlab.co.za » trustad Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road,
VAT No: 4570261080 stikland industrial,  timeous Ercxfence-
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer - P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported : 30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Description: Light Brown Sand Sample Number: 53640
Position: KB52 Liquid Limit - Linear Shrinkage 0
Depth: 12.0-12.45 |Plas1.ic'rly index NP  |Insitu M/C% 0.1
Sieve 9% Passi [ . . . _ .
Size(mm) assing Particle Size Distribution
75.0 100
63.0 100 100 _f._. B T e e e r il — R — i
53.0 100 I
375 100 50 ]
26.5 100 )
[ 180 100 w U ]
13.2 00 £ ]
95 100 g n ]
6.7 100 2
475 100 £ 60 J;
2.36 100 9 ]
E s
1.18 100 g I [
0.600 [ g P i
0425 98 7 4 i
0.300 85 | g ]
0.150 42 5 30 1
0.075 2.0 i
0.0727 2 20 l
0.0514 2 i
0.0230 2 10 1
0.0066 2 -
f— 00047 1 0 o e ary '.di | |
|~ 0.0033 1 0.001 0.01 0.1 1 10 100
0.0024 1
~70.0014 | 17 Particle Size (mm)
| %cClay | 1 | %sit | 1 | %Sand | 98 | %Gravel | 0 |
Plasticity Chart 70 Potential Ex pansiveness
L L M H Viery High
A Line ° e i
60 —w o g
60 I h
50 Ll
3 50 3 . ]
E -] 40 e ]
E 40 E //
& =y —]
5 30 F 30
f- 2 —
8 20 2 20
A ™ .
10 "
10
0 ®
0 20 40 60 80 100 0 &
- . 0 10 20 30 40 50.. 60 70
Liquid Limit ]
Clay Percentage ,\
Remarks:
1. Oplnions & Interpretations are not included In our scope of works. $G 2.540 %’
2. The samples were subjected to analysis according to test method (SANS) MFE Snyders
{TMHS5) (DOT) {ASTM). 4 ¢ Technical Signatory
3. The test results reported relate to the samples tested. . f ia' ':!_a‘:;;;
4. Further use of the above information is not the responsibility or fiability of Roadlab. AecadRation NoL T050R -
5. Documents may only be reproduced or published In thelr full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1of1



2020/01/28 Rev09
Roadlab Leboratories (Pty) Ltd
Civil Materials Testing +27 21 549 0701 » matarial Passlon.
Lavel 1 Contributor Infofroadiab.co.za » trusted Accuracy.
Reglstration No: 2011/005423/07 # 1 Palmlet Road, - ’
VAT No: 4670261050 stidand Industrial, meous Excallence.
ROADLAB Cape Town ,7530
“SRK Consulting Engineers Project : Koeberg
Customer : P.O.Box 55291 Date Received : 24.08.2021
*  Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
Material Description: Dark Brown Sand Sample Number: 53641
Position: KB52 iLiquid Limit - Linear Shrinkage 0
Depth: 19.5-19.95 Plasticity Index NP  |Insitu M/C% 0.1
Sieve % P 1 [] - . [ -
Size{mm) assing Particle Size Distribution
750 100
63.0 100 100 LR
53.0 100 |
375 100 0 ]
265 100 |
| 190 100 . i
132 100 i | i
9.5 100 a2 ]
6.7 100 | ) ]
4.75 90 g 60 ]
2.36 98 g d
1.18 98 g ]
0.600 97 2 ]
0.425 95 g 4 ]
0.300 96 ] |
~0.150 52 L
| 0,075 58 I
—0.0715 5 20
0.0507 4 I,i
0.0228 3 10 i
0.0066 2 B I B
0.0047 p 0 | e—aten®rd — ﬂ
0.0033 1 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mm)
[%cay | t | %sit | 3 | %Send | 94 | %Gravel | 2 |
Plasticity Chart 70 Potential Expansiveness
? L L H Very High
A Line . e i
60 +w d 1)
60 i h
50 U
§ 50 ..E m /
= 40 = 40 ]
& 30 £ 30 =
= z
o 7 a
8 20 £ 20
R By
10 T
10
0 ®
0 20 40 60 80 100 0 ©
Liquid Limit 0 10 20 30 40 50 60 70
q Clay Percentage .~
/
Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.556 : :
2. The samplas wena subjected to analysis acconding to tast method (SANS) Mr L Snyders
(TMHS) (DOT) {ASTM). e & Technical Signatory
3. The test results reported relate to the samples tested. :( si‘;n.“_a_:é
4. Further use of the above information is not the responsibility or liabliity of Roadiab. AvseaditationNowT050L-
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev(9
Roadlab Laboratories {Pty} Ltd
Civil Materials Testing +27 21 949 0701  material Passion.
BBBEE Laval 1 Contributor Info@roadlab.co.za » trusted Accurscy.
Registration No: 2011/005423/07 1 Palmiet Road,
VAT No: 4670261090 Stikland Industrial,  Simeous EEShSence.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.0.Box 55291 Date Received : 24.08.2021
Customer:  porthlands Date Reported : 30.08.2021
2116 Req. Number: #16926
Attention:  Daniell du Preez
Material Descriplion: |LightBromm Sand Sample Number: 53642
Position: IKB53 Liquid Lirnit - Linear Shrinkage 0
Depth: 3.00-3.45 |Plaslicity Index NP {Insitu M/C% 0.1
e ——————————————————
Sieve % Passi . . D B
Size(mm) assing Particle Size Distribution
75.0 100
B30 100 100 -."____-I-—-- -~ & -0 N
53.0 100 |
375 100 | = ]
26.5 100 | ]
15.0 100 . ]
13.2 100 x| ]
95 100 s ]
6.7 100 2 i
475 100 g @ i
2.36 100 § i
118 100 g
0.600 100 ¢ i
0.425 90 g2 40 Ii
0.300 98 E ]
0.150 10 g 30 ]
0.075 5.1 I
0.0715 5 20 |
0.0510 3 1
0.0230 2 10 |+
0.0066 ] T i
0.0047 1 0 syl —
0.0033 [ 0.001 0.01 0.1 1 10 100
0.0024 1
0.0014 1 Particle Size (mum)
[ %cCay | 17 | %sit | 3 | %Sand | 96 | %Gravel | 0 |
Plasticity Chart 20 Potential Expansiveness
/ L ') H Very High
A Line o e i
60 +w d e}
60 1 h
50 u
"g 'g 40 o .
-‘E 30 ‘E' 30
= = p
& 20 2 20
A~ A~
10 P
10
0 &—
0 20 40 60 80 100 0 &
Liquid Limit 0 10 20 30 40 50 60 70
q Clay Percentage L~
|Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.528
2. The samples wera subjected to analysls according to test method (SANS) VIr L Snyders
(TMHS) (DOT} {ASTM). Technical Signatory
3. The test results reported relate to the samples tested.
4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may only be reproduced or published in thelr full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09 R-RLPH-11
Roadlab Laboratorles {Pty) Ltd
Civil Materials Testing +27 21 549 0701 » material Passion.
BBBEE Level 1 Contributor tnfogproadiab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, » thmeous
VAT No: 4670261090 Stikland Industrial, Excollance.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer - P.O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
|
Material Description: ILight Brown Sand Sample Number: 53643
Position: IKBSS Liquid Limit - Linear Shrinkage 0
Depth: FO -6.45 Plasticity Index NP  |Insitu M/C% 0.3
i % Passin 5 : retri :
Size(mm) 9 Particle Size Distribution
75.0 100
63.0 100 100 m T 1™
53.0 100 W
375 100 20 7
26.5 100
19.0 100 s
13.2 100 L] [
95 100 g ]
6.7 100 &
475 100 g 6 ,f
2.36 100 § '
1.18 100 i 50 i
0.600 92 g ]
0428 79 g % ]
0.300 59 E I
0.150 9 g .
0.075 4.2 ]
0.0717 4 20 1
0.0507 4
0.0228 3 10 ,J
0.0068 3 e ———
0.0047 2 ] o bt U
0.0033 2 0.001 0.01 0.1 1 10 100
~ 0.0024 1
|~ 0.0014 1 Particle Size (mm)
[ %caay | 1 | %sSit | 3 | %Sand | 96 | %Gravel | 0 |
Plasticity Chart 70 Po%entlﬁl Ex ansn‘:rens;ls:
60 1w d |
60 i h
50 1k
-} 50 b+ m /
T 40 B 40 ] -
£ 30 £ 30
2 B _
=20 £ 20
By Ay
10 -
10
0 &
0 20 40 60 20 100 0 ©
f e . 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
|Remarks:
1. Opinions & Interpretations are not included in our scope of works. SG 2.544
2. The samples were subjected to analysis according to test method {(SANS)
(TMHS5) (DOT} {(ASTM). r & Technical Signatory
3. The test results reported relate to the samples tested. i "(S_g—@g;é
4. Further use of the abova information is not the responsibllity or labllity of Roadiab. i -remr—
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 1 of 1



2020/01/28 Rev09
Roadlab Laboratories {Pty] Ltd
Civit Materials Testing +27 21 949 0701  material Passion.
BBBEE Laved 1 Contributar Info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road,
VAT No: 4670261050 Stidand Industrial, » timeous Excelence.
ROADLAB Cape Town 7530
SRK Consulting Engineers Project : Koeberg
Customer : P.0O.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
FOUNDATION INDICATOR - H 1 Method A1 & [ASTM Method D422
IMaterial Description: Light Brown Sand Sample Number: 53644
Position: KB53 Liquid Limit - Linear Shrinkage 0
Depth: 10.5-10.95 Plasticity index NP  |Insitu M/C% 0.0
Sl % Passing H 3 fetri 3 ]
Size{mm) Particle Size Distribution
75.0 100
83.0 100 100 ’-._ & B L] I‘—il--i—wu-—
53.0 100 7 T
375 100 90
28.5 100 i
15.0 100 o 0 "]
13.2 100 £ y
95 100 g n 7
6.7 100 2 ]
475 100 g o |
238 100 3 i
1.18 100 s 30 ]
0,600 86 ] ]
0.425 77 2 40
0.300 63 E ]
0.150 16 5 30 ]
0.075 36 ]
0.0722 3 20 Fi
0.0510 3 7
0.0230 2 | 10
.0066 2 —H ]
0.0047 2 0= = 4 .
0.0033 9 0.001 0.01 0.1 1 10 100
0.0024 1
0.0074 1 Particle Size (mm)
| %cay | 1 | %st | 2 | %Sand | 97 | %Gravel | 0 |
Plasticity Chart 70 Potential Expansiveness
. L L4} H Vlery High
A Line o i
60 +—w d q
60 i h
50 11
x S0 P m /
= 40 E g
1
% 30 E. 30
- - .
8 20 2 20
P [
10 ——
10
0 &
0 20 40 60 80 100 0 o
0 10 20 30 40 70
Liquid Limit Clay Percentage
|Remarks:
1. Opinions & Interpretations are not included in our scope of works, SG 2.554
2. The samples were subjected to analysis according to test method (SANS) Mri Snyders
(TMHS5) (DOT) (ASTM). B 3 Technical Signatory
3. The test results reporied relate to the samples tested. ' ‘t 5:-&[,1;%,%
4. Further use of the above information is not the responsibiiity or liability of Roadlab. P —
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09
h | Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 549 0701 » material Passlon.
BBBEE Level 1 Contributor Info@roadiab.co.za } trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, bl
VAT No: 4670261090 stikland industrial, meous Excellence.
ROADLAB s
SRK Consulting Engineers Project : Koeberg
Customer : P.0.Box 55291 Date Received : 24.08.2021
" Northlands Date Reported :  30.08.2021
2116 Req. Number: #16926
Aftention:  Daniell du Preez
Material Description: Light Brown Soil Sample Number: 53645
Position: |KB53 Liquid Limit - Linear Shrinkage 0
Depth: 19.5-19.95 Plasticity Index NP [Insiu M/C% 0.2
Sieve % Passi R . : R B
Size{mm) assing Particle Size Distribution
750 100 o
63.0 100 100 = P
530 100 P
375 100 50 1
26.5 100 Fi
19.0 100 w 0 7
13.2 98 £ 70 Vi
9.5 97 e
87 94 r P L
[ a5 90 g 60
2.36 76 [ 7
1.18 66 g 50 i
0.600 62 ) 7
0.425 60 2 40 P
0.300 59 3 7
0.150 37 é 30 :
0.075 8.0 1
0.0702 8 20 .
0.0498 7 q
0.0226 5 10 ]
|~ "0.0065 5 — i = "I" i
0.0046 4 0 =
0.0033 3 0.001 0.01 0.1 ! 10 100
| 0.0023 2 s
0.0014 1 Particle Size (mm)
| %cClay | 2 | %sSit | 5 | %Sand | 66 | %Gravel | 27 |
Plasticity Chart 70 Potmentlzl Ex ans1““renl‘tle_8fi
AlLine o o || M
60 +w d |
60 i h
50 T}
g 50 3 . /
= 2 40 -
& =y —
5 30 = 30
= k=] §
E 20 4 20
B A
10 10 —
0 &
0 20 40 60 80 100 0 +e
. 0 10 20 30 70
Liquid Limit Clay Percentage / }
Remarks: C i /' .
1. Opinions & Interpretations are not included in our scope of works. SG 2573 ’//l ,5 o
2. The samples were subjected 1o analysis according to test method (SANS) - “Mr L Snyders
(TMH5) (DOT) (ASTM). Technical Signatory
3. The test results reported relats to the samples tested. fﬁ%%é
4. Further use of the above information is not the respansibility or liability of Roadlab. AsmadiatlonN o TS0
5. Documents may oniy be reproduced or published In thelr full context.

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

R-RLPH-11

Page 1 of 1



2020/01/28 Rev09 R-RLPH-11

L Roadiab Laboratories (Pty) Ltd
)
Civil Materials Testing +27 21849 0701 % material Passlon.
BBBEE Lave! 1 Contributor Info@roadlab.co.2a » trustad Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, i ’
ROADLAB VAT No: 4670261090 stikland industrial, St
o Cape Town 7530
SRK Consulting Engineers Project : Koeberg
. P.O.Box 55291 Date Received : 24.08.2021
Customer:  Northlands Date Reported :  30.08.2021
2116 Req. Number:  #16926
Attention :  Daniell du Preez
FOUNDATION INDICATOR - (TMH 1 Method, A1(a);A2Z
Material Description: Light Grey Sand Sample Number: 53646
Position: KB53 Liquid Limit - ILinear Shrinkage 0
Depth: 24.0-24.45 Plasticity Index NP IInsitu M/C% 0.2
Sieve % Passi . s N . . |
Size(mm) assing Particle Size Distribution
75.0 100
830 100 100 | | F e T e B I e IRy
53.0 100 +L
375 100 %0 4
26.5 100 A
19.0 100 w 0 e
132 100 £ ]
95 100 k] 70 ]
| 87 100 ) ]
4.75 100 g & i
2.36 100 o
2 50
118 99 g |
0.600 91 2 7
0.425 85 g 4 i
0.300 79 E 3
0.150 32 2 w 7
0.075 7.0 ]
[ 6.0705 7 20
[ 0.0498 7 ;
~ 0.0226 5 10 e
0.0065 4 _ R i i
0.0047 3 0 e
0.0033 2 0.001 0.01 0.1 1 10 100
0.0024 1 :
0.0014 1 Particle Size (mm)
| %Cay | 1 | %sit [ 6 | %Sand | 93 | %Gravel | 0 |
Plasticity Chart 70 Potential Ex pansiveness
? L ) H Viery High
A Line o i
60 {—w d g
60 1 h
50 1]
3 30 5 m /
E T 40 =
= 40 = P / L~
%’ 30 *;3" 30
b =
[ A
10 ]
10
0 &
0 20 40 60 80 100 0 ©
. 0 10 20 30 40 50 60 70
Liquid Limit Clay Percentage
{
Remarks: [
1. Opinions & Interpretations are not included in our scope of works, SG 2.626
2. The samples were subjected to analysis according to test method (SANS) “Mr L Snyders
(TMH5) (DOT) (ASTM). P 3 5 Technical Signatory
3. The test results reported relate to the sampies tested. t%_——,é
4. Further use of the above information Is not the responsibility or fiabllity of Roadlab. Assraditation.N e TS0 -
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v, d. Westhuizen Approved By: H. Range Page 1 of 1



2020/01/28 Rev03 R-RLPH-66

A | i Roadlab Laboratories (Pty) Ltd
Civil Materials Testing ' 427219490701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road,

)} timeous Excellence.

ROADLAB VAT No: 4670261090 Stikland Industrial,
Cape Town ,7530
CLIENT SRK Consulting Enginears
P.0.Box 55291
Northiands
2116
ATTENTICN: Mr Danielle du Preez

" TEST REFORT: Aggregate Analysis},SANS 3001,(AG1; AG2PAG4; AGE;SAG10; AG14;,AG20; AGZ] & SANS 5848)

Job Ne CTS02375

Ref. No -

Date 31.08.2021
Tested/Sampled By: Roadlab

Date Sampled / Received 24.08.2021

Date Tested 31.08.2021
Sampling Method As per client

Test Method Aggregate Analysis: SANS 3001 (AGT; AG2; AG4; AGS: AG10; AG14; AG20; AG21 & SANS 5848)
Project Koeberg

Sampled By Roadlab
Delivered By Roadlab

Temp. °C in Laboratory 25°C
Laboratory Tester Me. M. Pitus & Mr.E. West
Envireonmental Conditions Sunny

Remarks f notes Nene

Special instructions

None

Remarks:

1. Opinions & Interpretations are not included in our scope of works.

2. The samples were subjected to analysis according to test method (SANS)

(TMH) (DOT) (ASTM).

3. The test results reported relate to the samples tested.

4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may enly be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 10of 2



2020/01/28 Rev03 R-RLPH-66
‘L Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 9490701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za ey
Registration No: 2011/005423/07 #+ 1 Palmiet Road, " Excell
ROADLAB VAT No: 4670261090 stikland Industrial, fmeaus Exeeflence.
Cape Town ,7530
JOB NO: CTS02375 REF.: . Date: 31.08.2021
Customer: SRK Consulting Engineers Project : Koeberg
P.O.Box 55291 Date Received : 24.08.2021
Northlands Date Reported :  31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West

Attention :

Mr Danielle du Preez

Sampling Method

As per client

SIEVE ANALYSIS

4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may only be reproduced or published in their full context.

Sample Position KB46 KB46 KB46 53653
Depth 12.0-12.50 16.0 - 16.20 22.0-22.50
Source Not Specified Not Specified Not Specified
Sample Number 53653 53654 53655
Spec Spec Spec
Description of Materials | Dark Brown Sand Dark Brown Soil Dark Brown Soil
Sieve Size
75.0
80.0
37.5
28.0
20.0
14.0 53654
10.0
7.1 Sigve Analysis
50 b
20 w [
1.0 g
0.600 E ®
0.300 f ol
0.150 e
0.075 —
Fineness Modulas 1:
MATERIAL PROPERTIES ee o “:“h faa e
ACV (Dry)
ACV {Wet) 53655
10% FACT (Dry)}
10% FACT (Wet) Siave Analysis
Fl bl
DBD 2.485 2.608 2619 .
ARD 2.551 2.680 2669 in
LBD {kg/m3) E =
CBD (ka/m3) 1™
WA 1.0 1.2 07 i
Sand Equivalent* o
Apparent Relative density| 1
|Clay Content (%) DO.(I [X] 10 00 1000
ISalt Content (%) Slava oica
Remarks:
1. Opinions & Interpretations are not included in our scope of works.
2. The samples were subjected to analysis according to test method (SANS)
{TMH) (DOT) (ASTM).
3. The test resulls reported refate to the samples testad. Mr. F de Vries

Technical Signatory

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

Page 20f 2



2020/01/28 Rev03 R-RLPH-66
Roadlab Laboratories {(Pty) Ltd
Civil Materials Testing +27 21 9435 0701 » material Passion.
BEBEE Level 1 Contributor inffo@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, .
ROADLAB VAT No: 4670261090 stikland Industrial, Btimenys|Exceliences
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.2021
Customer: SRK Consulting Engineers Project ; Koeberg
P.0O.Box 55291 Date Received :  24.08.2021
Northlands Date Reported :  31.08.2021
2118 Lab. Tester: Me. M. Pitus & Mr.E. West
Attention :  Mr Danielle du Preez Sampling Method  As per client
Len b [0 Aggregatd Analysis: SANS 3001.(AG1] AG2; AG4; AG5; AG]0FXG14; AG20; AG21 & SANS 5848)a
SIEVE ANALYSIS
Sample Position KB46 KB47 KB47 53656
Depth 28.0 - 28.30 4.0-443 13.5-14.05
Source Not Specified Not Specified Not Specified Slave Analysis
Sample Number 53656 53657 53658
Spec Spec Spec
Description of Materials | Dark Brown Soil Light Brown Sail Dark Brown Soil
Sieve Size
75.0
50.0
37.5
28.0
20.0
14.0 53657
10.0
7.1 Sleve Analysis
5.0 -
2.0 ot i
1.0 i 70 E
0.500 A N
0.300 g 0
0.160 £ 3
0.075 ::
Fineness Modulas N A
MATERIAL PROPERTIES pem e e e
Sivve Size
ACV (Dry)
ACV (Wet) 53658
10% FACT (Dry)
10% FACT (Wet) Sleve Analysls
Fi .
DBD 2.620 2629 2632 .
ARD 2.838 2.682 2.708 Z ™
LBD (kg/m3) F R
CBD {kg/m3) E :z
WA 2.9 0.8 11 =W
Sand Equivalent* 2
Apparent Retative density 10 ‘
Clay Content {%) 4 04 10 w0 1000
Salt Content (%) Siwve Sim
Remarks: r
1. Opinions & Interpretations are not inctuded in ocur scope of works.
2. The samples were subjected to analysis according to test method (SANS)
{TMH) {DOT) (ASTM).
3. The test results reported relate to the samples tested. Mr. F de Vries

4. Further use of the above information is not the responsibility or liability of Roadlab.
5. Documents may only be reproduced or published in their full context.

Technical Signatory

Compiled By: N.v. d.

Westhuizen

Approved By: H. Range

Page 2 of 2



2020/01/28 Rev03 R-RLPH-66
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za  trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, >t Excell
ROADLAB VAT No: 4670261080 stikland Industrial, timeous Exceflence.
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.201
Customer: SRK Consulting Engineers Project : Koeberg
P.0.Box 55291 Date Received : 24.08.2021
Northlands Date Reported :  31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West
Attention :  Mr Danielle du Preez Sampling Method As per client
SIEVE ANALYSIS
Sample Position KB48 KB48 KB43 53658
Depth 220-2230 28.0 - 28.50 4.0-4.37
Source Not Specified Not Specified Not Specified Sleve Analysio
Sample Number 53659 53660 53661
Spec Spec Spec
Description of Materials | Dark Brown Soil Dark Brown Soil Light Brown Sail
Sieve Size
75.0
50.0
375
28.0
20.0
14.0 £3660
10.0
7.1 Sleve Analysls
5.0 = 3 ‘.
1] 3 e
2.0 'L . et | il
1.0 E 10 L J !
0.600 5: i I
0.300 w s SRS M
0.150 30 |— ‘ :
0.075 f‘; ]
Fingness Modulas o Al ‘
MATERIAL PROPERTIES o0 e e ee 1000
ACV (Dry) Slave Size
ACV (Wet) 53661
10% FACT (Dry)
10% FACT (Wet) Sleve Analysls
FI 100
DBD 2.572 2671 2.619 .
ARD 2.669 2.771 2,697 in
LBD (kg/m3) )
CBD (kg/m3) E ®
WA 15 14 1.4 N
Sand Equivalent” e
Apparent Relative density 1o
Clay Content (%) Con o1 w10 1000
Salt Content (%) Slavesiza
Remarks:
1. Opinions & Interpretations are not included in our scope of works.
2. The samples were subjected to analysis according to test method (SANS)
(TMH) (DOT) (ASTM).
3. The test results reported relate to the samples tested. Mr. F de Vries
4. Further use of the above information is not the respensibility or liability of Roadlab. Technical Signatory
5. Documents rnay only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 20f 2



2020/01/28 Rev03 R-RLPH-66
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 ¥ material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, } timeous Excellence
ROADLAB VAT No: 4670261090 Stikland Industrial, ’
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.2021
Customer: SRK Consulting Engineers Project : Koeberg
P.O.Box 55291 Date Received :  24.08.2021
Northlands Date Reperted - 31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West
Attention :  Mr Danielle du Preez Sampling Method As per client
Aggregate Analydis: SANS 3001"(AG12AG2; AG4; AG5; AG10;:AG14;"AG20; AG21 & SANS 5848}
SIEVE ANALYSIS
Sample Position KB49 KB49 KBS0 53662
Depth 18.5-18.9 24.0 - 24.55 4.0-4.55
Source Not Specified Not Specified Not Specified 100 Stave Analysls
Sample Number 53662 53663 53664 o0
Spec Spec Spec p o
Description of Materials | Dark Brown Soil Dark Brown Sail Li%ht Yellovu?sh I .
rown Soil 's &0
g ©
Sieve Size £
75.0 >
50.0 N
375 o
26.0 *
20.0
14.0 53663
10.0
7.1 Slgve Analysis
5.0 100
210 Ew'i ~ ; i Hi
1.0 Rl e . .
0.600 e
0.300 5 -
0.450 | 3
0.076 T:
Fineness Modulas °
MATERIAL PROPERTIES ol )
Slewe Sier
ACV (Dry)
ACV (Wet) 53664
10% FACT (Dry)
10% FACT (Wet) Sieve Analysis
FI 100
DBD 2622 2.651 2.574 o w
ARD 2.701 2.692 2.707 FE)
LBD (kg/m3) [
CBD (kg/m3) Ee :
WA 1.1 06 19 ol 5
Sand Equivalent* m
Apparant Relative density| 0
Clay Content (%) ‘s o1 10 W0 100
Salt Content (%) Stove Sz
Remarks:
1. Opinions & Interpretations are not included in cur scope of works.
2. The samples were subjected to analysis according to test method (SANS)
(TMH) (DOT} (ASTM).
3. The test resulls reported relate to the samples tested. Mr. F de Vries
4, Further use of the above information is not the responsibility or liability of Roadlab. Technical Signatory
5. Documents may only be reproduced or published in their full context.
Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 2 of 2



2020/01/28 Rev03 R-RLPH-&6
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 945 0701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za 3 trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, 3 timeous Excellance.
R o AD L A B VAT No: 4670261090 Stikland Industrial, .
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.2021
Customer : SRK Consulting Engineers Project : Koeberg
P.O.Box 55291 Date Received : 24.08.2021
Northlands Date Reported :  31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West
Aftention : Mr Danielle du Preez Sampling Method  As per client
P
SIEVE ANALYSIS
Sample Position KB50 KB51 KB51 53665
Depth 16.0- 16.55 4.0-4.40 10.0 - 10.30
Source Not Specified Not Specified Not Specified oo a“ Analysls
Sample Number 53665 53666 53667 o RN e
Spec Spec Spec g B0
. . ] . Light Yellowish e
Description of Materials | Dark Brown Soil Light Brown Sand gBrown Soil ,g .
g 50
Sieve Size gn
75.0 -
50.0 10
37.5 [
26.0 *
20.0
14.0 53666
10.0
7.1 Sleve Analysis
5.0 e ‘ T
20 g0 i
1.0 ir= : i
0.600 i :
0.300 2o
0.150 iy
0.075 1’;
Fineness Modulas B !
MATERIAL PROPERTIES b e
ACV (DY) Slevs Blzs
ACV (Wet) 53667
10% FACT {Dry)
10% FACT (Wet) Slavg Analysis
FI 0
DBD 2.585 2.637 2.641 -
ARD 2.630 2.729 2.646 in
LBD (kg/m3) E )
CBD (kg/m3) .E :
WA 0.6 1.3 0.1 B
Sand Equivalent” 20
Apparent Relative density| 1
Clay Content {%) nnn o1 1.0 100 1000
Salt Content (%) Slave Bz
Remarks:
1. Opinions & Interpretaticns are not included in our scope of works.
2. The samples were subjected to analysis according to fest method (SANS)
(TMH) (DOT) (ASTM).
3. The test results reported relate to the samples tested. Mr. F de Vries
4. Further use of the above information is not the responsibility or liability of Roadlab. Technical Signatory
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 2 of 2



2020/01/28 Rev03 R-RLPH-66
Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 » material Passion.
BBBEE Level 1 Contributor info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 1 Palmiet Road, - Excell
ROADLAB VAT No: 4670261090 Stikland Industrial, timeous Excellence.
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.2021
Customer: SRK Consulting Engineers Project : Koeberg
P.0.Box 55291 Date Received : 24.08.2021
Nerthlands Date Reported :  31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West
Attention: Mr Danielle du Preez Sampling Method  As per client
SIEVE ANALYSIS
Sample Position KB51 KB51 KB52 53668
Depth 16.0 - 16.23 22.0-22.34 4.0-4.20
Source Not Specified Not Specified Not Specified Sieve Analysis _
Sample Number 53668 53669 53670 [ I
Spec Spec Spec IIHHIIIH%]IE
Description of Materials | Light Brown Sand Light Brown Soil Light Brown Sand e
!1
Sieve Size 51
75.0 1[4
50.0 it
37.5 ‘
28.0
20.0
14.0 53669
10.0
71 Siave Analysis
5.0 -
L]
2.0 g0
1.0 R
0.600 'g, B
50
0.300 e
0.150 EY
0.075 f:
Fineness Modulas :
MATERIAL PROPERTIES o0 o1 m:fm oo 1e0n
ACV (Dry)
ACV (Wet) 53670
10% FACT {Dry)
10% FACT {Wet) Sieve Analysis
Fl i
DBD 2572 2.594 2.602 .
ARD 2,670 2.649 2.667 In
LBD (kg/m3) [
CBD (kg/m3) ; &
WA 14 0.8 0.9 N
Sand Equivalent* »
Apparent Relative density 0
C'ay Content (%) nmu 0.1 10 0.0 1000
Salt Contertt (%) Sieve Slza
Remarks:
1. Opinions & Interpretations are not included in our scope of works.
2. The samples were subjectad to analysis according to test method (SANS)
{TMH} (DOT) (ASTM).
3. The test results reporied relate fo the samples tested. Mr. F de Vres
4. Further use of the above information is not the responsibility or liability of Roadlab. Technical Signatory
5. Documents may only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 2 of 2



2020/01/28 Rev03 R-RLPH-66
Roadlab Laboratories (Pty) Ltd
Civll Materials Testing +27 21 9439 0701 ¥ material Passion.
BBBEE Level 1 Contributor o info@roadlab.co.za  trusted Accuracy.
Registration Mo: 2011/005423/07 # 1 Palmiet Road, - Excefl
meous Excellence.
R o ADLAB VAT No: 4670261090 Stikland Industrial,
Cape Town ,7530
JOB NO: CTS02375 REF.: - Date: 31.08.2021
Customer: SRK Consulting Engineers Project : Koeberg

P.0.Box 55291 Date Received :  24.08.2021

Northlands Date Reported :  31.08.2021

2116 Lab. Tester: Me. M. Pitus & Mr.E. West

Attention :

Mr Daniglle du Preez
| @ © AggregatdAnalysis: SANS 3001 {AG1;

Sampling Method As per client

AG2; AGY; AGS; AG10; AG14} AG20; AG21°8, SANS 5348)81 | .

SIEVE ANALYSIS

Sample Position

KB52

KB53

53671

Depth

10.0 - 10.15

40-44

Source

Not Specified

Not Specified

Sample Number

53671

53672

Description of Materials

Spec

Yellowish Brown
Soil

Spec Spec

Light Brown Sand

Sieve Size

75.0

50.0

37.5

28.0

20.0

Sleve Analysis

14.0

10.0

7.1

5.0

Sleve Analysis

2.0

1.0

0.600

I il

0.300

0.150

0.075

Percentage Pasal

Be 582388 %E

Fineness Modulas

MATERIAL PROPERTIES

ACV (Dry)

0.0 &1 140
Hieve Size

100.0

ACV (Wet)

10% FACT (Dry)

10% FACT (Wet)

Fl

Sleve Analysis

DBD

2.444

2.647

ARD

2.513

2.690

LBD (kg/m3)

CBD (kg/m3)

WA

1.1

0.8

Sand Equivalent*

Apparent Relative density,

Clay Content (%)

Salt Content (%)

Remarks:

(TMH) (DOT) (ASTM).

3. The test results reported relate to the samples tested.
4. Further use of the above information is not the responsibility or liability of Roadiab.
5. Documents may only be reproduced or published in their full context.

1. Opinions & Interpretations are not included in our scope of works.
2. The samples were subjected to analysis according to test method (SANS)

a0 04 10

Mr. F de Vries
Technical Signatory

Compiled By: N. v. d. Westhuizen

Approved By: H. Range

Page 2 of 2



2020/01/28 Rev03 R-RLPH-66

Roadlab Laboratories (Pty) Ltd
Civil Materials Testing +27 21 949 0701 ) material Passion.
BBBEE Level 1 Contributor « info@roadlab.co.za » trusted Accuracy.
Registration No: 2011/005423/07 1 Palmiet Road, » timecus Excellence
R o ADLAB VAT No: 4670261090 Stikland Industrial,
Cape Town ,7530
JOB NO: CT502375 REF.: - Date: 31.08.2021
Customer: SRK Consulting Engineers Project : Koeberg
P.C.Box 55291 Date Recsived : 24.08.2021
Northlands Date Reported :  31.08.2021
2116 Lab. Tester : Me. M. Pitus & Mr.E. West
Attention :  Mr Danielle du Preez Sampling Method  As per client
" - :Aggregate Analysis: SANS 3001 (AG1; AGZ; AG4; AG5; AG10; AG14; AG20,"AG21 & SANS 5348)
SIEVE ANALYSIS
Sample Position KB53 KB53 53673
Depth 10.0 - 10.55 16.0 - 16.16
Source Not Specified Not Specified - Bleve Analysls
Sample Number 53673 53674 00
Spec Spec Spec g0
Description of Materials | Light Brown Sand Light Brown Sand é :
g %
Sieve Size £°
75.0 N
50.0 10
37.5 [J
28.0
20.0
14.0 53674
10.0
7.1 Sleve Analysis
5.0 Bl AR L
2.0 E: ‘ i I;;.‘i‘ JL
1.0 il b= mnamie s
0.600 i: - R BT
0.300 - LT TR U
0.150 2o [LIMIT
0.075 :;‘
Fineness Modulas u .
MATERIAL PROPERTIES o o we e
Slave Skrs
ACV (Dry}
ACV (Wet)
10% FACT {Dry)
10% FACT (Wet) Steve Analysis
FI 100 —
DBD 2.571 2.541 e
ARD 2.641 2.641 E 70
LBD {kg/m3) [
CBD (kg/m3) ,;
WA 1.0 1.5 .
Sand Equivalent* P
Apparent Relative density . '
Clay Content (%) %0 04 19 wWo  10en
Salt Content (%) Stava Sim
Remarks:
1. Opinions & Interpretations are not ingluded in our scope of works.
2. The samples were subjected to analysis according to test method (SANS) )
(TMH) (DOT) (ASTM). i
3. The test results reported relate to the samples tested. Mr. F de Vries
4, Further use of the above information is not the responsibility or liability of Roadlab. Technical Signatory
5. Documents rnay only be reproduced or published in their full context.

Compiled By: N. v. d. Westhuizen Approved By: H. Range Page 2 of 2



